CPCD40H-G10 X%
MODEL CPCD40H-G10 FORK LIFT TRUCK

F5 5 % i B |5 T 0l ] 4 R
Remarks series

Item Part No. Description Q'ty No.

1 | 40DH-000001 - Counter balance 1

2 | 40DH-100000-000 (I EX Driving system 1

3 | 40DH-200000-000 i R Steering system 1

4 | 40DH-300000-000 WHRGE Drive system 1

5 | 40DH-400000-000 EBRGR Truck body system | 1

6 | 40DH-500000-000 BNRG Control system 1

7 | 40DH-600000-000 RERSG Hydraulic system 1

8 | 40DH-700000-000 B RS Electrical system 1

9 | 40DH-800000-000 PR Overhead guard 1

10 | 4M3F-000000-000 BTG Lifting part 1

CPCD40H-W19 X %
MODEL CPCD40H-W19 FORK LIFT TRUCK
F5 R 5 v B R SESERER
Remarks series

Item Part No. Description Q'ty No.

1 | 40DH-000001 FHE Counter balance 1

2 | 40DHW19-100000 RS Driving system 1

3 | 40DH-200000-000 Hm AL Steering system 1

4 | 40DHW19-300000 HHEG Drive system 1

5 40DHW 19-400000 TH RS Truck body system 1

6 | 40DHW19-500000 BINZREG Control system 1

7 | 40DHW19-600000 | WEZR% Hydraulic system -] 1

8 | 40DHW19-700000 BMEE5% Electrical system 1

9 | 40DH-800000 PTILE Overhead guard 1

10 | 4M3F-000000 B HMG Lifting part 1




CPC40-HG27 X %
MODEL CPC40-HG27 FORK LIFT TRUCK

F5 r 5 %4 i R & s R
Remarks series

Item Part No. Description Q'ty No.

1 | 40DH-000001 i E Counter balance 1

2 | H400-100000-000 BEh R % Driving system 1

3 | 40DH-200000-000 EADEY: Steering system 1

4 | H400-300000-000 BHEL Drive system 1

5 | H400-400000-000 B RYG Truck body system | 1

6 | H400-500000-000 BIERG Control system’ 1

7 | H400-600000-000 BIERS Hydraulic system 1

8 | H400-700000-000 R Y Electrical system 1

9 | 40DH-800000-000 T Overhead guard 1

10 | 4M3F-000000 T Lifting part 1

CPCD45H-G10 X %
MODEL CPCD45H-G10 FORK LIFT TRUCK
T £ 5 % i HE SERERER
Remarks series

Item Part No. - Description Q'ty No.

1 | 45DH-000001 T E Counter balance 1

2 | 45DH-100000-000 EADEY Driving system 1

3 | 40DH-200000-000 B ARG Steering system 1

4 | 40DH-300000-000 HHEG Drive system 1

5 | 40DH-400000-000 EBRERARK Truck body system | 1

6 | 40DH-500000-000 BIURGR Control system 1

7 | 40DH-600000-000 | BEE% Hydraulic system 1

8 | 40DH-700000-000 ARG Electrical system 1

9 | 40DH-800000-000 TR ZR Overhead guard 1

10 | 4M3F-000000-000 'FHSF Lifting part 1




CPCD45H-W19 X %
MODEL CPCD45H-W19 FORK LIFT TRUCK

FFs r 5 F4 £ Kat |5 e S A AR A
Remarks series

Item Part No. Description Q'ty No.

1 | 45DH-000001 - 145 8 Counter balance 1

2 | 45SDHW19-100000 I Driving system 1

3 | 40DH-200000-000 e R% Steering system 1

4 | 40DHW19-300000 HRGE Drive system 1

5 | 40DHW19-400000 EBR% Truck body system | 1

6 | 40DHW19-500000 BNRG Control system 1

7 | 40DHW19-600000 BERS Hydraulic system 1

8 | 40DHW19-700000 MR RG% Electrical system 1

9 | 40DH-800000 ARl Overhead guard 1

10 | 4M3F-000000 HEAHA Lifting part 1

CPC45-HG27 X %
MODEL CPC45-HG27 FORK LIFT TRUCK
e = | % Wk | v o
Remarks series

Item Part No. Description Q'ty No.

1 | 45DH-000001 WA E Counter balance 1

2 | H450-100000-000 L3 75 Driving system 1

3 | 40DH-200000-000 HERG% Steering system 1

4 | H400-300000-000 B hES Drive system 1

5 | H400-400000-000 EBRYG% Truck body system | 1

6 | H400-500000-000 BARS Control system 1

7 | H400-600000-000 RIERS% Hydraulic system 1

8 | H400-700000-000 IR EY Electrical system 1

9 | 40DH-800000-000 TS Overhead guard 1

10 | 4M3F-000000 A M Lifting part 1




CPC50-HXG10 X %
MODEL CPC50-HXG10 FORK LIFT TRUCK

5 r % e R B | EGE R
Remarks series

Item Part No. Description Q'ty No.

1 45DH-000001 i E Counter balance 1

2 | H510-100000-000 R FRG Driving system 1

3 | 40DH-200000-000 B R 5 Steering system 1

4 | H510-300000-000 MOFRG% Drive system 1

5 | H510-400000-000 B ARG Truck body system | 1

6 | H510-500000-000 BNRG Control system 1

7 | H510-600000-000 | R &% Hydraulic system 1

8 | H510-700000-000 HARRS Electrical system 1

9 | 40DH-800000-000 TSR Overhead guard 1

10 | HS0M300-000000-000 | #F4H 4 Lifting part 1

CPCD50H-XG10 X %
MODEL CPCD50H-XG10 FORK LIFT TRUCK
Fs R 5 & i o 1% EsUE FE R
Remarks series

Item Part No. Description Q'ty No.

1 | 45DH-000001 V5 E Counter balance 1

2 | 45DH-100000 B Driving system 1

3 | 40DH-200000 AL Steering system 1

4 | H500-300000-000 NHEG% Drive system 1

5 | H500-400000-000 EBERG Truck body system | 1

6 40DH-500000 BIURG Control system 1

7 | H500-600000-000 WE R Hydraulic system 1

8 | 40DH-700000 HRRL Electrical system 1

9 | 40DH-800000 et Overhead guard 1

10 | H50M300-000000-000 | #= F+4H 4 Lifting part 1




CPCDSOH-XW19 X %
MODEL CPCD50H-XW19 FORK LIFT TRUCK

F5 R 5 % R B g s A
Remarks series

Item Part No. Description Q'ty No.

1 | 45DH-000001 V- E Counter balance 1

2 | H501-100000-000 SR 5% Driving system 1

3 | 40DH-200000 LAOE$2 Steering system 1

4 | H501-300000-000 MW RG% Drive system 1

5 | H501-400000-000 B RY Truck body system | 1

6 | 40DHW19-500000 BY ARG Control system 1

7 | H501-600000-000 BWERS Hydraulic system 1

8 | 40DHW19-700000 BARGK Electrical system 1

9 | 40DH-800000 P LE Overhead guard 1

10 | H50M300-000000-000 | & F+ 4 {2 Lifting part 1




H

@ CPCD40H - G10
CPCD40H - W19
© CPC40 - HG27
(DCPCD45H - G10

Contents ® CPCD45H - W19
® CPC45 - HG27
© CPC50 - HXG10
@ CPCD50H ~'XG10
(D CPCD50H - XW19
s &4 R EAER s
Item Description Series No. Page
K1 | FEE
Fig.1 | Counter balance @ COEPEPOCB®O 2
B2 | R3R5%
Fig. 2 f)riving system O®O© 4
A3 ZIE:
Fig.3 E%ng?ystem @ ODE®O®O 8
K4 | Wi —
Fig.4 | Drive axle()I ) ©C©G 10
&S BB (—
Fig. 5 Dn'zi a)fle()l ) ®BO0OE®DD 14
Ko | EEhbr(—
Fig. 6 Driveaxle()H')‘ APOCODEPO®OBO® | 18
K7 | A
Fig.7 | Transmission C®OG 20
8 | AR (—
Fig. 8 'ﬁansrrali(ssior)l( ) ©O®O© 22
9 AF -
Iggi]g. 9 ﬁa%s?jigsioz( ) C®OG 24
10 | BHEMA(=
}@ig. 10 'ﬁ;;sfnéi(ssior)l( il ©O®OG 26
11 | AFjH
- I%g. 11 ﬁi:?sﬁ(sﬁr)l( V) O®OG 28
12 | EMA(H
}?jg. 12 'ﬁ;;sfngi(ssior)x( V) OC®OG 32
B 13 | BEFH (S
Fig. 13 %ir?ffi(ss/i&)l( VI) O®O 34
B4 | B
Fig. 14 | Shift unit O®OG 36
1S | &
Fig. 15 | Clutch ©® 38
K16 | Eaa
Fig. 16 | Clutch ©@ 40
B 17 | Wt shE) AR .
Fig. 17 Autoiﬁﬁﬁfﬁi&ﬁén(?ﬁﬁg section ) OBOEPBT 42




75 4 3 PR piget
Ttem ~ Description Series No. Page
i 15 | Aatormate o ) PBOODD |
gijg??9 L%i%ﬂﬁ DBO®OO 48
Pl%]g:.zgo %E%J valve ABBOE OO 50
F[:gi]g.zél %ﬁﬁﬁ irﬁumh( D) OBOEODO 54
P[i%]g.z%Z iﬁﬂrﬁf’: %jmch( S) DBO®OD 58
e 23 | Reibetion & diferentil DEOHOD | 60
B3t | T vertr AOOEDD | 6
I%g?gS gtge[?ri/iiggsystem ABBOODEPEODD | 66
E]g.zgs gfe[?rfg axle ABBOCDEEODD® | 68
R 27 | Stocrmel inder PBODOROBD | 74
F[%]g?% gi@ffgﬁdevice ®BODODOEOBD | 76
%?39 fi?-ffy’ﬁm ©® 80
E‘;go %ﬁ%}%em © 82
l[izi]ggl %bnjvjfsy%em ® O 84
1%;%2 %@Ts‘yﬁ&em A0® 86
P23 | oo it e ©® 8
%.34314 %ﬁiﬁystem © 90
Fl;gég%S %ﬁrﬁﬁsymm APO0OEODO 92
P36 | Dot tem GIoYe o4
P 37 | Dbt 5 stom BOO o6
K138 | RS OO O o8

Fig. 38

Exhaust system




) &% K &

Item Description Series No.
P[:%]g.329 éfluii%stem O®
B0 | G o c
P@i]gilll éf{]ii%i'stem ®® O
B2 | Gt e ®0®
e 43 | e | apstem OB
| B | vetom DBO®HD
s %ﬁﬁ%ﬁimm( I) O®©
e 6 | Tea vy sysem( 1) BBO® DD
B | T A S hem( ) 0®O
e 38 | Toaai oy syvem( 1) DOOE DD
f[%]gé.% %u%%b?dgiztem( ) O®O
f[%];(s)o Tﬁ%ﬁﬂfyimm( M) BBO®OBO
Aoy | BRER o 0®©
| BARE ABOOHOD
B3 | B ment contol C®
B | B et contrl ©
Il%zi]g?§5 @&ﬁiﬁlmem control OO
B 3 | B ccembly ©
P[%g?; %%igtﬁ:i%ontrol ©O®O
I%]g?gS ;?I%Etﬁ?iz%ontrol ®BOEOO
B 59 | BHESM ©

Fig. 59

Tube assembly

104

106

108

110

114

116

118

128

130

| 132

134

136




Fig. 80

Lifting part(IV)

i Description e Pare
E]gégd i%%ﬁﬂg (sy:tim( 1) ©® | 144
E];éz ﬁ%ﬁﬁ (s;tzzm( 1) © 146

} E]gég | @%ﬁ%gy:tim( 1) DBOEB®O 148
F[%]g.623 @fltfuh%c (sy:stzem( 1) ©O® G 150
%.624 {/%f%ful%(sy:stzzm( n) OBOE®OO 152
E];gs fy}j—ﬁﬁi (syEsu)em( m) ©® 154
14[:%];26 Pﬂliy}g:;fuh%c (syzst?em( m) © 156
Flgi]g.é’é7 {%}éfra?ul%(sizzm( m) DBOOB®D® 158
}5[%1;28 %}iiﬁa (S)[ft()sm( V) CO® 162
§g§29 %%ih%c (S)igsltzzm( V) ABBOO®OO 164
E]g?go %uﬂl%ﬁ??i?valve control © 166
ng]g% %u%ﬁﬁ?%?valve control @BOE®BO 170
11;%];%2 %ii;%l system C® 174
F[%]g?% Eﬁiﬁ system @ 178
1%?4714 }ﬁii&ﬁl system ® D 182
E]g?gs }*E%fjtria%l system @0® 186
Fl%]g?g6 ﬁ?ﬁffad guard @BRODEE®OGO®D| 19
F%g?;7 %%f?:tlggﬂg)fr'(ta)) ®BODOB®® 192
F[%]g’./’% i@ifﬁiﬂgfr(tal)) A@BOCODE®® 196
%?29 %%fﬁiﬁpﬂ:r(t(zm) ) ABOD®® 198
K180 | EFHAMA(IM) ABODD® 200




i o | W4

lt( m | Description 1 Series No.
81| AL ) | P
Fig. 81 1 Lifting part( [ ) ! - -
482 RIALIRC ) ; R |
Fig. 82 | Lifiing part( I[) :‘ szl L P
83 RTHALIFC ) | G H E
Fig. 83 | Lifting part( Il ) [I WYY N
84| BT OW) | S
Fig. 84 | Lifting part( V) | Lt

BI85 URHm AL

Fig. 85 | Tilting cylinder W BC e B e

Fig. 87 | Oil pipe system

E 86 | A FHEEIEL  Right lifting jack ‘ B D

Fig. 86 | /7 JIFi Wi Lo lifting jack ;é BCDE®GHL
| \

7 3 zZ i e

Sy | M EE ABCDETCUA




K1 V- HE Counter balance
Fig.1




K1

S8 Counter balance

@A CPCD40H-G10

Fig.1 CPCD40H-W19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
@ CPC50-HXG10
® CPCD50H-XG10
O CPCD50H-XW19
F5 fr = £ R HE g&%ﬁﬁ?ﬁﬁ!
€IMarkKks series
Item Part No. Description Q'ty No.
1 | 30DH-000002 KT Plug 2
2 | 40DH-000001 P E Counter balance | 1 N ©
45DH-000001 FiE Counter balance 1 DEPPOO D
3 | 15-000002 EEC§. 95 Shim 8
4 | GB97.1-85 #HE 10 Washer 4 ©C0o®
GB97.1-85 #hE 6 Washer 4 EORORORO)
5 | GB93-87 3 10 Washer 4 ©0o®
GB93-87 $#HE 6 Washer 4  AD0DDO®O®O
6 | GB6170-86 B8 FE M10 Nut 4 ©COo®
GB6170-86 121 M6 Nut 4 | 0O ®O
7 | 40DH-000003 VR A Shim 3
8 | 40DH-000002 ] Washer 1
9 | GB93-87 #E 36 Washer 1
10 | GB5782-86 1k M36x260 Bolt 1
GB5782-86 1 H M36x280 Bolt 1
11 | 40DH-020000 5|4 Towing pin 1




AF~ -
LIHES

Driving system



K2 81 £ % Driving system © CPC40-HG27

Fig.2 ® CPC45-HG27
© CPC50-HXG10
FF5 R 5 % PR Bohr) & rEEE A
Remarks series
Item Part No. Description Q'ty No.
1 | H400-110000-000 | 3K 5 #f Drive axle 1 ©
H510-110000-000 | 3K 5 B¢ Drive axle 1 ® ©
2 | GB6170-86 125 M24 Nut 10
3 | GB93-87 $pE 24 Washer 10
4 | GB27-88 124 M24x80 Bolt , 10
5 | H510-110006-000 | 4tk Gasket 1
6 | GB93-87 HpE 12 Washer 20
7 | GB5783-86 B2 M12x35 Bolt 12
8 | EQ1092F-G00 F W E L Reduction transmission | 1
9 | GB5783-86 124 M14x50 Bolt 8
10 | H510-101000-000 | 1% 3% 2 % Driving shaft 1
11 | GB93-87 #E 14 Washer 8
12 | GB6170-86 W2 M4 Nut 8
13 | GB5783-86 24 M12x30 Bolt 8
14 | HS10-102000-000 | 753 5845 3 41 fgﬁ‘iﬁfjﬁefmmmiﬁi"“ 1
15 | H400-120000-000 | 75 7k 58 Transmission 1 © ®
H510-120000-000 | 75 i #8 Transmission 1 ©
16 | H400-130000-00 | BS54 28 MR Clutch assembly 1 © ®
H510-130000~-000 | B34 28 SR Clutch assembly 1 ©
17 | GB5783-86 24 M10x35 Bolt 1(2) ©((§)E
18 | GB120-86 R4k 4 A12x30  Pin 2 © ®
14
19 | GB93-87 8 10 Washer 6 ©<§D




2
Fig.2

AL

Driving system



& 2 L8 % Driving system © CPC40-HG27

Fig.2 ® CPC45-HG27
© CPC50-HXG10
¥ AV 52 % Fr ' Bt f T elE
Remarks series
Item Part No. Description Q'ty No.
R P Mechanical transmission
20 | H510-103000-000 | & g5 /2 & 4p loft bracket 1
21 | GB6170-86 A M14x25 Nut 2
22 | GB93-87 #*pE 14 Washer 2
23 | GB5783-86 2> M10x25 Bolt 4

24 | F0601-6002180 AMEBERSBEM  Clamping rubber block | 2
25 | GB93-87 #E 16 Washer 4

26 | GB5783-86 2 H M16x45 Bolt 4




Al 3 5 &%  Driving system
Fig.3




& 3 %31 %% Driving system @ CPCD40H-G10
Fig.3 CPCD40H-W19
© CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
@ CPCD50H-XW19
Fs r 5 24 P BoE) SESER R
Remarks series
Item Part No. Description Q'ty No.
1 | 40DH-110000 % 3 4% Drive axle 1 @ ®
45DH-110000 % 4 Drive axle 1 DO® OO
3 | GB27-88 24 M24x80 Bolt 10
4 | GB93-87 $HE 24 Washer 10
5 | GB6170-86 g M24 Nut 10
6. | 40DH-100001 gyt Washer 1
7 | GB6170-86 g MI12 Nut 2
8 | GB899-88 2k M12x35 Stud 2
9 |GB119-86 44 D10x26 Pin 1
10 | GB93-87 HhpE 12 Washer 12
11 | GB5783-86 24 M12x35 Bolt 10
12 | 40DH*100001 {RERE b13xd21 Rubber pipe 2 OB D®®
H501-100003-WO0O | iR FEE $13xd21 Rubber pipe 1 @
13 | Q672 W22 3F%E 22 Clamp 4
14 | 40DH-100002 Bk Connector 2
15 | S0CDA-200004 | % Bushing 1
16 | GB5783-86 24 M10x25 Bolt 12
17 | GB93-87 #hE 10 Washer 24
18 | GB5783-86 #2# M10x50 Bolt 12
19 | YQX451IH WSS EA Automatic transmission | 1
20 | 40DH-100004 B s Bolt 2
21 | H501-100005-W00 | {REBE $13xd21 Rubber pipe 1 @
22 | GB1235-77 © I 26x2.4 O-ring 4




& 4 o Zh 45 (—) Drive axle( 1)
Fig.4

. 10 -



& 4 BN (—) Drive axle( ) © CPC40-HG27
Fig.4 © CPC50-HXG10
IFa=) r = £ i Bkt £ TEGE FH AR
Remarks series

Item Part No. Description Q'ty No.

1 {3-11-00-16 15 Plug 1

2 |3-11-00-17 o Washer 1

3 | H510-111002-000 | #7355 Axle body 1

4 | 40D-210008 1 5 Washer 2

5 |25DE-21-6 [E Plug 1

6 | Q900 WA HEZ1/8 Vent plug 1

7 | H510-111001-000 | % 8% Pipe 1

8 |40DH-111001 B Pipe 1

9 | H510-110002-000 | X&KL (%) Support bush(right) 1

10 | AQIC3-T0021-HC | sy ne ) Brake(right) )

11 | H510-110005-000 | 42k Stud 16

12 | GB93-87 HE 14 Washer 16

13 | GB6171-86 ¥2£F M14x1.5 Nut 16

14 | 40D-210005 ¥ Bushing 2

15 | GB6171-86 21 M18x1.5 Nut 16

16 | HG4-692-67 3t PD130x160x15 Oil seal 2

17 | GB93-87 H$uE 18 Washer 16

18 | GB/T297-94 & 32217 Bearing 2

19 | 40D-210003 w# Hub 2

20 | 40DH-110002A | #izhE: Brake drum 2

21 | 25DE-21-11 g Bolt 16

22 | 25DE-21-10 BRI Nut 16

23 | 3-11-70-00 R 2 A Nut 2

24 | 3-11-00-08 =] Snap ring 2

.11 -



K 4
Fig.4

<12 -

IR E#HF(—) Drive axle(])




& 4 B (—) Drive axle(]) © CPC40-HG27

Fig.4 @ CPC50-HXG10

JFs ) r 5 % R o BEERERER
Remarks series

Item Part No. Description Q'ty No.

23 | 3-11-70-00 PR R A Nut 2

24 | 3-11-00-08 4 Snap ring 2

25 | 3-11-00-07 285 Felt ring 2

26 |3-11-00-10 gl Lock ring 2

27 |3-11-00-09 BUERE Lock nut 2

28 |40D-210001 oy ok Asbestos gasket 2

29 | H510-110003-000 | 7z %k Left half-axle 1

30 | H510-110004-000 | 77 2%} Right half-axle 1

31 |3-11-00-14 EEHE Clamp split-ring 24

32 |3-11-00-13 R Bolt 24

33 | GB93-87 Hupg 12 Washer 26

34 | GB6171-86 B M12x1.25 Nut 24

35 | GB5781-86 BEE M12x30 Bolt 4

36 | GB41-86 w1 MI2 Nut 4

37 | GB297-64 & 7815 Bearing 2

38 | H510-110001-000 | 7R E(£) Support bush(left) 1

39 | 40D-210007 o E Plug 1

40 | GB5783-86 $E R M12x45 Bolt 2

41 138})83‘700“"‘*‘3 wEhER (&) Brake left 1

.13 -



5 WS () Drive axle(1)

- 14 -



K5 KB (—) Drive axle(]) @ CPCD40H-G10
Fig.5 CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
® CPCD50H-XG10
(D CPCD50H-XW19
el R 8 # i okt | v SGE R
Remarks series
Item Part No. Description Q'ty No.
1 |3-11-00-16 92 3¢ Plug 1
2 13-11-00-17 HpE Washer 1
3 | 40DH-111002A i Axle body 1
4 | 40D-210008 ] Washer 2
5 |25DE-21-6 25 Plug 1
6 | Q900 WA E Z1/8 Vent plug 1
7 |40DH-111001 mE Bushing 2
8 |40DH-112000A | %/&ZE(4) Support bush (right) | 1
40DH-113000A XRE(E) Support bush (left) | 1
9 | A01C3-70011 Ze il sh 2% Left brake 1
A01C3-70021 il sh#s Right brake 1
10 | 40D-210006 Ly Bolt 16
11 ; GB93-87 #pE 14 Washer 16
12 | GB1235-76 O A+ 105x3.1 O-ring 2
13 | 40D-210007 e g Plug 1
14 | 40D-210005 HE Bushing 2
15 | GB6171-86 £ M18x1.5 Nut 16
16 | HG4-692-67 hE PD130x160x15 Oil seal 2
17 ) GB93-87 H#E 18 Washer 16
18 | GB/T297-94 Rk 32217 Bearing 1

.15 -



K5 KM (=—) Drive axle(])
Fig.5

« 16 -



K5 IR #F(—) Drive axle(]) @ CPCD40H-G10

Fig.5 CPCD40H-W19
© CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

g = % i B A

Item Part No. Description Q'ty No.

19 | 40D-210003 % Hub 2

20 {40DH-110002A il shdk Brake dmm 2

21 | 25DE-21-11 R IE R Hub bolt 16

22 | 25DE-21-10 g Hub nut 16

23 {3-11-70-00 [EE-T: 853 Nut 2

24 {3-11-00-08 et Snap ring 2

25 | 3-11-00-07 5 1 Felt ring 2

26 {3-11-00-10 HUERE Lock washer 2

27 | 3-11-00-09 BRAR A Lock nut 2

28 140D-210001 AR Asbestos gasket 2

29 | 40DH-110001 2k b Half-axle 2

30 | 3-11-00-14 EEWE Clamp split-ring 24

31 |3-11-00-13 924 Bolt 24

32 | GB93-87 #hpE 12 Washer 24

33 | GB6170-86 A M12 Nut 24

34 | GB41-86 2 MI12 Nut 4

35 | GB5781-86 1 M12x30 Bolt 4

36 | GB70-85 AT M12x30 Screw 2

37 | GB93-87 $#HE 12 Washer 2

38 | GB297-64 #7815 Bearing 2

<17 -



- 18 .

K6
Fig,6

Bk~

) DI‘iVe aXle(ﬂ)




. N

&l 6 WBhHF (=) Drive axle(Il)

Fig.6

@ CPCD40H-G10
CPCD40H-W19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
@ CPCD50H-XW19

5 %

Item Part No.

% R

Description

¥
Q'ty

HEERER
Remarks series
No.

1 | 40DH-114100
45DH-114000
2 1 GB2982-91
GB2982-91

3 | 50CDA-212-1

L1t Wheel rim
AR Wheel rim
#¥# 300-15-18PR  Tyre
#Hh 8.25-15-14R  Tyre

i Snap ring

[N I NS R S R

®® ©

DEO®O®D

DE®O®D
®® 0
®® O

.19 -



A5 28 Transmission

&l 7

Fig.7

(D

w

.20 -



Kl 7 A % Transmission © CPC40-HG27
Fig.7 ® CPC45-HG27
© CPC50-HXG10
FE 8 % 7 o] v s
\ Remarks series
ftem Part No Description Q'ty No.
1 | GB5783-86 126 M10x30 Bolt ! 16
2 GB93-87 #HE 10 Washer 16
3 | H400-123000-000 | #4448 Shift unit 1
4 | H400-120002-000 | 44 Paper gasket 1
5 | GB120-86 B A12x26 Pin 2
6 | H400-122001-000 | s ifiBe |44 2% Cover 1
7 | H400-120001-000 | 4L Paper gasket 1
8 | H400-121000-000 | AF #E4A Transmission 1
e T b s 1th forward & 2th
9 | H400-122003-000 | &7 [ {8 Mgt 1 O 1
e g 2th & 3th forward
10 | H400-122002-000 | &3 0 M 3445 spood fork 1
11 | H400-122004-W00 | 3] T #4352 1th reverse speed fork | 1
s L b 1th forward & 2th
12 | H400-122006-W00 | 77 [ 58] 1T #44% X2 4 ceverse shaft 1
13 | HA00-122005-W00 | 73tk I . A% 3% &4 flotflfth reverse speed |
14 | H400-122007-W00 | 8] T 443 X & i}t]};ﬁr“erse speed fork |

.21 .



Pl 8 AFHE 5 (—)  Transmission( ])
Fig.8

.20 .



K 8 AFFE (—)  Transmission( 1) © CPC40-HG27
Fig.8 @ CPC45-HG27
© CPC50-HXG10
Fel o= | % K HHH 460G A
Remarks series
Item Part No. Description Qty | No.
1 GB5783:86 B M10x25 “ Bolt 9 \ 7
2 | GB93-87 H#E 10 Washer 21
3 | H400-121007-000 | fli4s % Cover |
4 | H4060-121008-000 | fl4H o5 4L 44 Paper gasket 1
5 | GB5783-86 B2F M10x30 Bolt | 12
6 | H400-121010-WO00 | # [a) &l 5 Bl 7k 3% Bearing cover 1
7 | HA00-121011-W00 | % 35 45tk Gasket 1
8 | H400-121002-000 | 25 " Hi/5#i/k i  Bearing cover | I
9 | H400-121003-000 | i 3% 4544 Gasket B
10 | H400-121009-W00 | £k Plate 1
11 | H400-121001-000 | %54k Housing 1
12 | 3-11-00-17 Hu Washer 2
13 | 3-11-00-16 LoE Plug 2
14 | H400-121012-G00 | i ¥t 0il seal 1
15 | H400-121005-000 | 335 4644 Gasket 1
16 | H400-121004-000 | % AR 25 Bearing cover L
17 | H400-121006-000 | H{a] @l A 4l 7K 3% Bearing cover 1 {
18 | GB1235-76 O K% 63x3.1  O-ring 1 |
|
L

[\
|98



Kl 9 T F(Z)  Transmission( Il)
Fig.9

.24 -



&9 A HF(Z)  Transmission(Il) © CPC40-HG27

Fig.9 ® CPC45-HG27
© CPC50-HXG10
P55 % 2 PR Bkt & aE A A
Remarks series
Item Part No. Description Q'ty No.
1 | H400-121404-W00 | % f B Seal ring 1
2 | H400-121401-000 | B4 %c 0 Gear shaft 1
3 | H400-121403-W00| # & Washer 2
4 | HA00-121402-000 | f#4 5% Gear 1
5 | GB5846-86 R4t Hi7K K304230  Bearing 2

.25 .




Transmission{ Il )

=)

LR

& 10
Fig.10

10

\C
[Q\



K 10 A2 AH (=) Transmission(1ll) © CPC40-HG27
Fig.10 ® CPC45-HG27
@& CPCS0-HXGI10
FE R 2 # 7 R 4 s
Jtem Part No. Description iQ'ty Remarll\?i. e
1 | GB283-94 R F 7K NJ206E  Bearing ) [ | 30x62x16
2 | GB894.1-86 4K 45 Snap ring i L
3| H400-121302-000 | v Al A i 4 Gear i
4 | H400-121303-000 | % Spacer 1
5 | H400-121304-000 | e atia7 A4 6%  Gear 1
6 | GBR94.1-86 PHPE 52 Snap ring 1
7 | H400-121305-000 | #/a4laT I #415%  Gear 1
8 | H400-121306-000 | s {altliar I #4854  Gear 1
9 | H400-121307-000 | f& Spacer 1
10 | H400-121308-000 | &) &l {5144 4 % Gear 1
11 | H400-121301-000 | & /8) 4 Middle shaft 1
12 | H400-121309-G0O0 | 2 7] & Key 15
13 | GB277-82 7% 6308N Bearng 1 1 40x90x23
14 | GB305-84 1k B3 90 Ring J1 96.8x86.8x2.45
15 | 1700C-073-B AR A Nut § 1
16 | 1700C-074-B HE R Lock nut a
|
|
i
I
f
j
>
|
s
|
|
)
|
!
|

.27 .



Transmission(IV)

AR AR (1Y)

Al 11

£y

) \\!i
W

v

0
(@M



K 11 AL AR (DY) Transmission(IV) © CPC40-HG27
Fig.11 ® CPC45-HG27
© CPC50-HXG10
e (A=) £ N HoE| HEsiE A EA
Remarks series

Item Part No. Description Q'ty No.

1 | H400-121102-W0O | #4448 Spring ring 1

2 | H400-121104-000 | % /N Gear ring spring 1

3 | H400-121106-000 | %% Spacer 1

4 | GB5846-86 W4l K546221  Bearing, needle 6

5 | H400-121107-000 | A M 44 P55 Gear,F3 1

6 | H400-121130-W00 | #3 I I #% [ 4 5% Synchronizer 1

7 | H400-121108-000 | RIE#FFEEKE  Gear seat 1

8 | H400-121109-000 | fij ik 1T #4545 %5 Gear 1

9 | H400-121111-000 £F Ring 1

10 | H400-121110-000 | IF#ERIF Ring 2

11 | H400-121112-000 | i I #4i5% Gear,F1 1

12 | H400-121140-W00 | &7 [ {8 [l #4[W2E£4% Synchronizer 1

13 | H400-121101-000 | 25535848 — %k Shaft, Il 1

14 | H400-121113-000 | {8 Il #415% Gear,forward 1

15 | GB5846-86 Y47k K556234  Bearing, needle 1

16 | 1700]-114 E=37 Ring 1

17 |1700]J-113 IEHER 3 Ring 2

18 | H400-121114-000 | {8 I #4540 Gear,forward 1

19 | GB5846-86 747k K627034  Bearing, needle 1

20 | 1700]-115 — B EEWE  Gear seat 1

21 | 1700J-117 — B E  Sliding dag clutch 1

22 | H400-121115-000 | 1k #E3F Thrust ring 1

23 | GB277-82 #h7& 6310N Bearing 1 50x110x27

.29 .



Transmission(IV)

()

B 11

Fig.11

<
(28}



Kl 11 A (V) Transmission(IV) © CPC40-HG27

Fig.11 ® CPC45-HG27
@ CPC50-HXG10

F5 5 ¥4 i ot BIEaiE HER

Remarks series

Item Part No. Description Q'ty No.

24 | GB305-84 1L 3835 110 Ring,stopper 1 116.éx106.8;2.45

25 | H400-121116-000 | £ Snap ring 1

26 | 1700C-073-B BAEL A b Nut locking piece 1

27 | 1700C-074-B PR IE LT Lock nut 1

.31 -



Transmission( V)

AR AR ()

B 12

Fig.12

.32 .



A 12 ASH#A (FL)  Transmission(V) © CPC40-HG27

Fig.12 ® CPC45-HG27
© CPC50-HXG10

F5 f % 2 PR B ﬁgﬁ?fﬁsﬁ
Item Part No. Description Q'ty No.

1 | H400-121201-000 | % A%l Shaft,input 1

2 | GB283-87 & 92213 Bearing 1| ARHIIF Ik S
3 | GB305-84 1EEI3R 120 Ring,stopper 1 |1152x129.2x2.8
4 | GB894.1-86 P55 65 Snap ring 1

5 | H400-121202-000 | & Ring 2

6 | H400-121203-G0O| Ak $6x22 Pin roller 22

7 | GB893.1-86 FLA P4 48  Spring snap 1

.33 .



Transmission( V)

A (X))

A

K13

Fig.13

.34 -



& 13 A (X)) Transmission(VI) © CPC40-HG27
Fig.13 ® CPC45-HG27
© CPC50-HXG10
e AV # i Bk | £ T alaE A
Remarks series

Item Part No. Description Q'ty No.

1 | H400-121507-000 | 1% shih et >4 -[*l:ng,e - <1

2 | GB5783-86 B2 K M10x30 Bolt 12

3 | GB93-87 H#E 10 Washer 12

4 | H400-121506-000 | 4 s 4l o 35 End cover 1

5 | H400-121509-000 | 1 H# 54 Thrust ‘ring 1

6 | HG4-692-67 Wi PD60x80x12 Ol seal 1

7 | H400-121502-000 | % H Hl o5 2 4G 4 Gasket 2

8 | GB297-94 I58] #k 78 T %l 7K 30309 Bearing 2

9 | H400-121505-000 | %t %h Shaft,output 1

10 | H400-121504-000 | % K 5% Gear,output 1

11 | H400-121503-000 | % 4 - Adjusting shim 1

12 | H400-121501-000 | i 4l i o 35 End cover 1

13 | H400-121508-G00| O JE# £/ 45x4.6 O-ring 1

14 | H400-121510-000 | #:H Washer 1

15 | H400-121511-000 | 42} Nut 1

16 | GB91-76 FFEI44 4x50 Cotter pin 1

<35 .



- 36 -

WAy 28 Shift unit




& 14 R4 2% Shift unit © CPC40-HG27
Fig.14 @® CPC45-HG27
© CPC50-HXG10

5= 5 % 7 Bt 25 1 E0E A 4 A
Remarks series

Item Part No. Description Q'ty No.

1 | GB70-85 $Z4T M8x20 Screw 4

2 | GB93-87 #pE 8 Washer 4

3 | H400-123004-000 | 3% Cover 1

4 | GB894.1-86 P4 12 Snap ring 1

5 |3-12-30-02 P4 Snap ring 2

6 |3-12-30-03 B Spring ]

7 | H400-123003-000 | % Shaft 1

8 | H400-123005-W00 | £} Gasket 2

9 | H400-123002-000 | 3748 Bracket 1

10 | GB5783-86 22 M6x10 Bolt 1

11 | GB93-87 H$[E 6 Washer 1

12 | 3E-123001 ik Retaining block 1

13 | GB5780-86 248 M8x35 Bolt 2

14 | H400-123101-W00 | #e A4 FHEER 3k Ball 1

15 | GB41-86 21 M8 Nut 4

16 | H400-123110-000 | ##44F Handle 1

17 | H400-123007-W00 | Jt 22x30x5 Rubber ring 1

18 | H400-123006-W00 | & Bushing 1

19 | GB877-86 FER 44 8x60  Pin 1 RERE

20 | H400-123001-000 | TH2# X Yoke 1

.37 .



A8 Clutch

&l 15

Fig.15

.38 .



&l 15 B4&2% Clutch © CPC40-HG27
Fig.15 ® CPC45-HG27
75 r 5 % a8 Kt £ TR E0E A 4
Remarks series

Item Part No. Description Q'ty No.

1 | N163-420100-000 | #2474 f4 Screw 6

2 | H400-130002-000 | B & 483 Clutch cover 1

3 | H400-130001-000 | B & 2855 Clutch cover 1

4 1 16C-02052-G00 | s+ ESEMEMIHTE  Spring 1

5 | GB5783-86 424 M10x25 Bolt 8

6 |GB93-87 B 10 Washer 12

8 goo VAT D mamma R g e e 4 e

9 %613(:(1‘»‘1)—21&- B4 58 . g £ 2R aCsl:éfn}i) 1<y1riven disc :

10 | H510-132000-000 | 558 5853 1 8l 7 24 % Eifif; thrust 1

11 | H510-130002-000 | 354 8843 B X Release lever 1

12 | GB5783-86 124 M10x30 Bolt 2

13 | 16N-01019-G00 | #1& Spacer 2

14 | H510-130004-000 | 4355 XA Lever 1

15 | H510-130005-000 | %4 Shaft 1

16 | Q5500625-G00 e Key 2

17 |3-52-00-02 4B X i Spring 1

18 | H510-131000-000 | 54 43 5 % 48 Bracket 1

19 | GB93-87 I 8 Washer 2

20 | GB5783-86 12 F M8x20 Bolt 2

21 Z;%(())—1602510—B— A BB T E R gsl:;crflblgylinder 1

22 | GB97.1-85 HE 8 Washer 2

23 | H400-130003-000 | 4% Plate 1

24 | GB70-85 #2247 M10x35 Screw 2

.39.



K 16

Fig.16

=)
F



&l 16 ZABE Clutch @ CPC50-HXG10
Fig.16

K4 fr % % Fr B 25 0 Bl A R

Remarks series

Item Part No. Description Q'ty No.

1 | N163-420100-000 | #2457 20 ¢ Screw 4

2 | H510-130003-000 | 354 2835 Clutch cover 1

3 | H510-130001-000 | 254 285 Clutch cover 1

4 116C-02052-G00 | ¥ EMEI(i#% Return spring 1

5 | GB5783-86 24 M10x25 Bolt 8

6 | GB93-87 8 10 Washer 12

7 | GB119-86 &5 A10x18 Pin 2

8 | XLI37Y-Z-GO0 | BS&Sei it F s Bk ir::nlj‘ysc and case |

9O | XIA0C-Z-GOO | B4 28 A3 HR Eslé‘gfnhb{yime“ dise |

10 | HS10-132000-000 | 254 5843 55 S 7R 24 A% E:;ﬁifg thrust 1

11 | H510-130002-000 | 254 #8485 X Release lever 1

12 | GB5783-86 #2 4% M10x30 Bolt 2

13 | 16N-01019-G00 | ¥ % Spacer 2

14 | H510-130004-000 | 43> %5 SLk% Lever 1

15 | H510-130005-000 | % Shaft 1

16 | Q5500625-G00 | 4 Key 2
730002 | R Rt ek |

18 | H510-131000-000 | B &4 5 48 Bracket 1

19 | GB93-87 #iE 8 Washer 2

20 | GB5783-86 #2 4% M8x20 Bolt 2

a1 Z;%%—MOZSIO—B— S B B R gsléléfn}i) l;ylinder :

22 | GB97.1-85 #$/E 8 Washer 2

23 | GB70-85 8247 M10x35 Screw 2

<41 -



K 17 W 3 1% 7 AR (i AR 41 )

Fig.17 Automatic transmission(input section)

.42 .



&l 17 W& S AH (T AT 4) @ CPCD40H-G10

Fig.17  Automatic transmission(input section) CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

5= r = % FR BoE| #iEsE AER

Remarks series

Item Part No. Description Q'ty No.

1 | YJH315 WA A Torque~converter 1

2 | YDS45.002 AR AR STk Case,tor—con 1

3 | YDS45.080 R Turbine shaft 1

4 | GB119-86 BAES A6X50 Pin 2

5 | YQX100.033 (3o Spool 2

6 | YQX100.034 S Spring 1

7 | YQX100.035 P55 Spring 1

8 | YQX100.036 = Plate 1

9 | YQX100.037 il Gasket 1

10 | GB5786-86 ## MI0x1.25x30 Bolt 6

11 | GB93-87 %[ Washer 2

12 | YQX100.044 425 Plug 2

13 | YDS45.808 T A% Strainer 1

14 | YDS45.046 =R Plate 1

15 | YDS45.047 il Gasket 2

16 | GB5785-86 #2# M10x1.25x100 Bolt 3

17 | GB5785-86 #2# MI10x1.25x70 Bolt 2

18 | YDS45.048 i Gasket 1

19 | GB119-86 44 B10x20 Pin 2

20 | YDS45.071 il Gasket 1

21 | YDS45.055 =R Plate 1

22 | GB5783-86 12 M16x25 Bolt 1

23 | GB93-87 #HE 16 Washer 1

24 | YDS45.906 MEA M Pump 1

.43 .



Kl 18

W1 G Bl 28 S A8 (A5 SR 3843 )
Fig.18

Automatic transmission (gear box)

16




&l 18 W ) 1% sh 7 AR (S AR AR 41 ) @ CPCD40H-G10

Fig.18 Automatic transmission(gear box) CPCD40H-W19
@ CPCD45H-GI10
& CPCD45H-W19
@ CPCD50H-XG10
D CPCD50H-XW19

s ft 5 4 PR Bob| # s A

Remarks series

Item Part No. Description Q'ty No.

1 | YDS45.001 itk Case,mission 1

2 | YDS45.073 P Pipe oil fill 1

3 | YQX100.011 Repiik: ¥4 Plug 1

4 | YQX100.044 12 % Plug 4

5 | YQX100.045 29 Plug 2

6 |YQS30.102 12 5 Plug 12

7 | YQS45.807 W IR AR Pipe 1

8 | GB3452.1-92 OB H 25x1.8  O-ring 1

9 | GB3452.1-92 O %418 31.5x1.8 O-ring 1

10 | GB894.1-86 B AYERSE 35 Snap ring 1

11 | YDS45.063 [ 2 R AR Plate 1

12 | GB5783-86 2 M8x16 Bolt 1

13 | GB93-87 #E 8 Washer 11

14 | YDS30.909 i O 36 Cup 1

15 | YDS45.901 X [ B 45 AL Hydraulic clutck- D) | 1

16 | YDS45.902 M EASMA  Hydradlic clut (S) |1

17 | YDS45.074 Y Hh Shaft,idler 1

18 { GB/T276-94 HK 6310 Bearing 1

19 | GB/T276-94 Hi7K 6308 Bearing 1

20 | YDS45.075 Lol R Gear output 1

21 | YDS45.078 it Gasket 1

22 | GB/T276-94 H& 6214 Bearing 2

. 45 .



& 18 W T34 Bh A S AE (A5 AR 43 )
Fig.18

Automatic transmission (gear box)

. 46 -



P 18 W 1A% Bl AR RS (A TR R4 ) @ CPCD40H-G10

Fig.18 Automatic transmission(gear box) CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
@ CPCD50H-XW19

Fe R 8 % s et S

Item Part No. Description Q'ty No.

23 { GB894.1-86 Hh vk E 70 Snap ring,external 1

24 | YDS45.077 ER Plate 1

25 | GB5783-86 e M8x16 Bolt 2

26 | YDS45.903 Pl i S A Control valve 1

27 | GB5782-86 A2 M8x80 Bolt 1

28 | GB5782-86 A M8x65 Bolt 4

29 | GB5782-86 2 M8x55 Bolt 3

.47 -



B 19 A
Fig.19 Pump

.48 -



&l 19 HEEATREE @ CPCD40H-G10

Fig.19 Pump CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

s r % 2 PR B ﬁfﬁ?ﬁfﬁsﬂ

Ttem Part No. Description Q'ty No.

1 | YDS45.064 ik Case,pump 1

2 | GB119-86 4 B10x26 Pin 2

3 | YDS45.066 % £ 8 Seal 1

4 | GB9877.1-88 ’E@Fﬁﬁé}gﬁﬁ@ Seal,oil 1

5 | YDS45.067 0 B %+ O-ring 1

6 |YDS45.810 Tk Gear,drive 1

7 | YDS45.069 sk Gear,driven 1

8 | YDS45.070 EF Stator 1

9 | YDS45.009 [ Bolt 2

10 | YDS45.053 i Bolt 7

11 |JB982-77 HAHE 10 Washer 9

.49 .



1 20 R

Control valve

Fig.20




% 20 P @ CPCD40H-G10

Fig.20 Control valve ® CPCD40H-W19
@ CPCD45H-G10
& CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

J¥5 f % % Fr B A T 4 A

Remarks series

Item Part No. Description Q'ty No.

1 | YDS45.049 g {4 Body,valve 1 N

2 | YDS45.050 i Plunger 1

3 | YDS30.044 iy Spring 1

4 | YDS45.006 B 3 Spring 1

5 | GB97.1-85 H$hE 16 Washer 1

6 |GB893.1-86 LA AR 30 Snap ring,internal 1

7 | HG4-692-67 ME SD14x30x10  Seal,oil 2

8 | YDS45.051 4 B R Inching valve rod 1

9 | YDS45.052 N FF Operating valve rod | 1

10 | GB119-86 44 D5x6 Pin 1

11 | YQX100.081 IEBhERET Screw 1

12 | Q/301 B202-86 | Z5ktH 10x18x1  Seal,oil 1

13 | JK611B AT FF R Switch 2

14 | Q/301 B202-86 | Z5itH] 14x25x1  Seal,oil 3

15 | YDS30.055 Hy 4E Plug 1

16 | GB5783-86 H M8x25 Bolt 7

17 | GB308-89 {RER 10.3188G2006 Ball steel 1

18 | YOX100.088 9 5% Spring 1

19 | GB93-87 HhE 8 Washer 7

20 | YQX100.096 L E LN Changing plunger 1

21 | YBS5.312 w3 Spring 1

22 | YBS5.311 i Spring 1

-51 -



f25 16 g
Control valve

Fig.20

.52



% 20 bl i @ CPCD40H-G10

Fig.20 Control valve B CPCD40H-W19
@O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

Ji = # 7 B # v BE

Remarks series

Item Part No. Description Q'ty No.

23 | YDS45.054 * #Hh Washer 1

24 | YQX100.095 2% wh s Cashion plunger 1

25 | YQX100.097 BR AL FF Restriction level 1

26 | YBS5.307 P Spring 1

27 | YBS5.308 T Spring 1

28 | YBS5.306 53 Spring 1

29 | YDS45.056 AR Plate 1

30 | YDS45.057 4k Gasket 1

.53 -



21 U] 5 £
Fig.21 Hydraulic clutch(D)

.54 -



& 21 WL 25 5 4% @ CPCD40H-G10
Fig.21 Hydraulic clutch(D) CPCD40H-W19
@ CPCD45H-GI10
& CPCD45H-W19
@ CPCD50H-XG10
(M CPCD50H-XW19
J¥5 % % L B S R
Remarks series
Item Part No. Description Q'ty No.
1 | YDS45.805 XUI6) £ 5 A B A CIum—h:im'er 1
2 | YDS45.035 B A ARG 5 Piston 2
3 | YDS45.036 JE BB ¥ Gear,reverse 1
4 | YDS45.037 AT 1R 154 Gear,F, 1
5 | YDS45.038 5 Spring 2
6 | YQX100.063 i ¥ PR Seat,spring 2
7 | GB894.1-86 BFI#APEPSE 50 Snap ringexternal 4
8 | YQX100.062 P Ring,thrust 2
9 | YQX100.059 P Ring,thrust 1
10 | YDS45.039 1 HE Thrust washer 1
11 | YDS45.040 SRR T Outer clutch plate 12
12 | YDS45.041 BRI Inner clutch plate 12
13 | YDS45.042 AR Plate,end 2
14 | YQX100.068 SN Ring,seal 2
15 | YQX100.073 W IR Ring,seal 2
16 | YQX100.057 EaE ST Ring,seal 3
17 | YQX100.070 K Snap ring 2
18 | YDS45.043 % £ Seal ol 1
19 | GB894.1-86 S saPERSRE 40 Snap ring external 1
20 | GB5846-86 R4 /R K505735  Bearing,needle 2

.55 -



& 21 XJa] B 5 %
Fig.21 Hydraulic clutch(D)

. 56 -



Al 21 L[] BS A 7% @ CPCD40H-GI10

Fig.21 Hydraulic clutch(D) CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
® CPCD50H-XG10
@D CPCD50H-XW19

FrE B % i ot }%E{%ﬁ}%iﬂ

Item Part No. Description Q'ty emder).Senes

21 | GB/T276-94 #hx 6310 Bearing 1

22 | GB/T276-94 R 6308 Bearing _ 1

23 | YDS30.102 2 e Plug 2

24 1 YDS30.006 * Plug 2

25 | GB308-89 MER 3.1750 G200b Ball steel 2

.57 .



L B 2

Hydraulic clutch(S)

A 22

Fig.22

.58



& 22 A B A AR @ CPCD40H-G10

Fig.22 Hydraulic clutch(S) CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(O CPCD50H-XW19

F5 f 5 2 PR HE| FESGERER

Remarks series

Item Part No. Description Q'ty No.

1 | YDS45.806 B EAHEAF  Cluch carrier 1

2 | YDS45.035 BE A% Piston 1

3 | YDS45.044 A 015 42 Gear,le 1

4 | YDS45.038 o 5% Spring 1

5 | YQX100.063 SR Seat,spring 1

6 | GB894.1-86 AL 50  Snap ringexternal 2

7 | YQX100.062 P Washer 1

8 | YQX100.059 P4 Washer 1

9 | YDS45.040 ShEEHE R Outer clutch plate 6

10 | YDS45.041 PR Inner clutch plate 6

11 | YDS45.042 AR Plate,end 1

12 | YQX100.068 TR SN Ring,seal 1

13 | YQX100.073 FEH I Ring,seal 1

14 | YQX100.057 ES B Ring,seal 2

15 | YQX100.070 + Snap ring 1

16 | GB894.1-86 B M 40 Snap ring external 1

17 | GB5846-86 R4 K505735  Bearing,needle 1

18 | GB/T276-94 & 6310 Bearing 1

19 | GB/T276-94 ik 6308 Bearing 1

20 | YDS30.102 12 5 Plug 1

21 | YDS45.045 %3k Plug 1

22 | YDS30.006 % Plug 1

23 | GB308-89 $WER 3.1750 G200b Ball steel 1

.59 .



. 60 -

U A 5 22 4w

Reduction & differential



&l 23 VAR S 2 A @ CPCD40H-G10

Fig.23 Reduction & differential CPCD40H-W 19
© CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCDSOH-XW19

F5 (VI % i ol S EEGE R

Remarks series

Item Part No. Description Q'ty No.

1 | YDS45.003 E3r L Housing 1

2 | YDS45.004 HhR Cap,bearing 2

3 | YDS45.005 Xk B Bolt 4

4 | GB9457-88 28 M18x1.5 Nut 4

5 | GB91-86 8 4x36 Pin 4

6 | yDsas.o19 T :;2?1 driven bevel )

7 | GB5785-86 B4 M14x1.5x50  Bolt 16

8 | YDS45.007 LEESRT Left side,differential | 1

9 | YDS45.008 HEELSR Right side,differential | 1

10 | YDS45.012 Ehhthie Side gear 2

11 | YDS45.015 [ Washer 2

12 | YDS45.011 TRV Gear,pinion 4

13 | YDS45.014 1R HERE Washer,thrust 4

14 | YDS45.013 + il Cross shaft 1

15 | YDS45.010 A Bolt 12

16 | GB6171-86 24 M14x1.5 Nut 12

17 | GB/T297-94 ) 4 7R F 7K 33016 Bearingtaper roller | 2

18 | YDS45.016 LiEd 8s Adjusting nut 2

19 | YDS45.017 il Plate,lock 2

20 | YDS45.018 AN A Sk LR Bolt 2

21 | GB93-87 #E 10 Washer 2

22 1 GB9972-88 Mz M-18 Steel rope 2

- 61 -



VB 4% 5 22 T A%

Reduction & differential

& 23

Fig.23

.62 -



&l 23 HOE A5 5 2 AR @ CPCD40H-G10

Fig.23 Reduction & differential B CPCD40H-W19
@ CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

F5 A= % PR B fEsaE R

Remarks series

Item Part No. Description Q'ty No.

23 | YDS45.020 SR AE Stud 1

24 | YDS45.022 ¥ b Thrust pin 1

25 | GB6173-86 1BAE M27x2 Nut 1

26 | YDS45.021 1k B Thrust washer 1

27 | YDS45.024 R Bearing box 1

28 | YDS45.023 TR R Drive bevel gear 1

29 | GB/T297-94 b3l 7 oK 31312 Bearing,taper roller | 1

30 | GB/T297-94 B #E 7 T87& 31311 Bearing,taper roller 1

31 | YDS45.027 [ Spacer 1

32 | YDS45.026 B A Adjusting washer 14

33 | YDS45.028 42 15 Nut 1

34 | GB/T283-94 B FRUR Roller bearing 1

35 | YDS45.025 TR Adjusting washer 14

36 | GB5786-86 E M14x1.5%x40  Bolt 6

37 | GB93-87 i 14 Washer 34

38 | YDS45.029 XL fi] i 0il seal 1

39 | GB1235-76 O W% +H 60x3.1 O-ring 1

40 | GB1235-76 O I %+t 150x3.1 O-ring 1

41 | YDS45.072 o 4 Gasket 1

42 | GB5786-86 14 M12x1.25x35  Bolt 14

43 | GB93-87 HE 12 Washer 14

44 | GB119-86 8 B10x20 Pin 2

45 | YDS45.079 0 K% HHE O-ring 1

. 63 -



A Ae
Torque—converter

& 24

Fig.24




Kl 24 A SE AR @ CPCD40H-G10

Fig.24 Torque—converter CPCD40H-W19
@O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

s K = % P Bt | B EGE A ER
Remarks series

Item Part No. Description Q'ty No.

1 | YJH315 W AR 2% Torque—converter 1

2 | ME-411/2-0 AU 1 Plate,input 1

3 | GB5783-86 ¥k M10x1.25x25  Bolt 6

4 | GB93-87 #E 10 Washer 6

5 | GB45-86 24 M8x1x8 Bolt 2

6 | YJH265-2 % £ Washer,seal 2

. 65 -



Steering system

Feim R 4G

B 25

Fig.25

. 66 -



& 25 FZln) 248 Steering system @ CPCD40H-G10

Fig.25 ® CPCD40H-W19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
@® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
(D CPCD50H-XW19

Fel KRB # i R TS

Item Part No. Description Q'ty No.

1 | 40DH-220000 BB Steering device 1

2 | 30DH-200002A | #pi 4k Rubber gasket 4

3 | 30DH-200001A B £ Spacer 4

4 | GB96-85 #E 6 Washer 4

5 | GB93-87 #HE 6 Washer 4

6 | GB818-85 AT M6x30 Screw 4

7 | 40DH-210000 5 1] BF B BR Steering axle ass’y 1

8 [4L-200001 e Pin 2

9 | GB93-87 #E 16 Washer 4

10 | GB5786-86 K M16x1.5x65  Bolt 4

.67 -



K 26 Y:mf  Steering axle
Fig.26

. 68 -



Kl 26

BemMr  Steering axle

@ CPCD40H-G10

Fig.26 CPCD40H-W19
© CPC40-HG27
@ CPCD45H-G10
@ CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
M CPCD50H-XW19
e AV = % r BE HFirgGER £ A
Remarks series
Item Part No. Description Q'ty No.
1 | GB1153-89 AR 45° M10x1 Grease nipple 6
2 [ 40DH-210007 R e Bearing seat 2
3 | 40DH-210008 BE R B i gl 2R Bush 2
4 [ 40DH-210009 I Washer 1 £t
5 | GB1153-89 M 90° M6 Grease nipple 4
6 | 30DH-213000A % Pin shaft 4
7 | 40DH-210006 HEFT Rod 2
8 | GB5783-86 2 M6x12 Bolt 4
9 | GB93-87 #HE 6 Washer 24
P E .
10 | GB3046-81 GE20ES-2RS Bearing 4
11 | GB5786-86 24 M12x1.5%x35 Bolt 4
12 | GB93-87 #pE 12 Washer 12
13 | GB120-86 £ B12x30 Pin 2
14 | 40DH-212000 BRI B Axle body ass'y 1
15 | 40DH-214000 5 ] WL Steering cylinder 1
16 | GB5781-86 R M6x10 Bolt 24

. 69 -



&l 26 My Steering axle
Fig.26

<70 -



%] 26 BEmBF  Steering axle A CPCD40H-G10

Fig.26 CPCD40H-W19
© CPC40-HG27
@ CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD5S0H-XG10
(D CPCD50H-XW19

F5 A2 2 Fx ) s A A

Remarks series

Item Part No. Description Q'ty No.

17 | 40DH-210003 4 End coverking pin 4

18 | 40DH-210004 | F:4mask g;‘ief“er’ki“g pin 14

19 | 40DH-210002 $H Shim 2

20 [ 40DH-210005 GoEaydic] Rubber seal ring 8

21 | 40D-410006 B m T A Pin 2

22 | JB/T7918-97 R Eha&k K354530 Bearing 2

23 | 40DH-210001 WE Bush 2

24 | JB/T7918-97 R K354525 Bearing 4

25 | 40DH-210010 - Shim 2

26 |40DH-210011 Mz Bush 2

27 | GB5783-86 K M12x45 Bolt 2

28 | 40D-410011 R Adjusting shim 4

29 | 40D-410012 TR Adjusting shim 4

30 | 40D-410008 e Shim 2

31 | GB301-84 Heh sk 8207 Bearing 2

32 1 40D-410009 HARSNE Bearing bush 2

71 .



K 26 ¥emHF  Steering axle
Fig.26

.72 .



Kl 26 Fe1rBF  Steering axle @ CPCD40H-G10

Fig.26 CPCD40H-W19
© CPC40-HG27
©® CPCD45H-G10
& CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
(D CPCD50H-XW19

F2 R B % e e

Item Part No. Description Q'ty emaer.seneS

33 | HG4-692-61 i PDIOx125x12  Oil seal 2

35 | GB/T297-94 [ 4 7 T 7&K 32213 Bearing 2

36 | 40D—-410004 wREn Hub bolt 10

37 | 40D-410003 e Steering hub 2

38 | 3-11-00-06 24 Nut 10

39 | GB/T297-94 4 7% F 87K 32308 Bearing 2

40 | GB858-88 #E 40 Washer 2

41 | GB812-88 85 M40x1.5 Nut 4

42 | 40D-410002 B Gasket 2

43 | 40D-410001 BEs Hub cover 2

44 | 40DH-210012 ZesE Steering knuckle,left 1

45 1 40DH-210013 oy =Ry Steering knuckle,right | 1

46 | 40D-410014 WE4T Screw 2

47 | 30DH-210004A PR Adjusting shim 8 2H

.73 .



FEMIMET  Steering cylinder

.74 -



& 27 #a 4T Steering cylinder @ CPCD40H-G10
Fig.27 ® CPCD40H-W19
© CPC40-HG27
O CPCD45H-C10
® CPCD45H-W19
® CPC45-HG27
@ CPC50-HXGI10
® CPCD50H-XG10
@D CPCD50H-XW19
js3=) - % i ¥t ﬁ%?j‘ﬁ%ﬁ}ﬁ?ﬁ;@
Item Part No. Description Q'ty emarNZ. e
1 | CLO0O87C3 CBH BB d50 Dust proof ring 2
2 | 3E-215005 (OS] Protect ring 2
3 FUO619K0 ISI & £7 B d50 Ring 2
4 3E-215200 SmE Guide bush 2
5 GB3452.1-82 O B4R 73x3.55 O-ring 2
6 | GB79-85 B2ET M6x12 Screw 2
7 | 40DH-214200 FAKLS Body cylinder 1
8 FU0936L0O OSI Z #HE D8O Ring 2
9 GB1235-76 O RIME 55%3.1 O-ring 2
10 | 3E-215003 BZ: $7 Support ring 1
11 |40DH-214001 1% EFF Piston rod 1
12 | 3E-215002 PR Piston 1
13 | GB308-92 MEK 6.0000G100b Ball,steel 27

.75 -



Hem A& Steering device

Fig.28
. 76 -

B 28



& 28 35 E  Steering device @ CPCD40H-G10
Fig.28 CPCD40H-W 19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
@ CPC45-HG27
© CPC50-HXGI10
® CPCD5S0H-XG10
@D CPCD50H-XW19
e £ = 4 77 B s iEskiE ER
‘ Remarks series
Item Part No. Description Q'ty No.
Steeri heel
1 | FEESR G350 | J7 i) & SR as:::]?)%yw e 1
2 | GB6173-86 2 M16x1.5 Nut 1
3 | 3-23-40-04 L E Conducting ring 1
4 | 3-23-40-03 FHE Top bush 1
5 |3-23-40-02 REHE Nylon bush 1
6 | 40DH-221100 B n Steering pipe 1
7 | 40DH-220001 kaE Bushing 1
8 {GB14-88 24 M8x80 Bolt 1
9 | GB5783-86 124 M8x25 Bolt 2
10 | GB93-87 #E 8 Washer 2
11 | GB96-85 #iE 8 Washer 4
12 | 40DH-223000 LIRS Bracket 1
13 | 30PEA-220002 e A Sleeve 1
14 | 30PEA-221000 g L Handle 1
15 | 30PEA-220003 Y Bolt 1
16 | A-1004141 B 2R 1994 Rubber ring 1
17 | 40DH-222000 T [n] Steering shaft 1

C 77 .



& 28 Hm 3 'H  Steering device
Fig.28

.78 -



& 28 a4 E Steering device @ CPCD40H-G10

Fig.28 CPCD40H-W19
© CPC40-HG27
(O CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
@ CPCD50H-XW19

FE Ot B B B S

emarks series

Item Part No. Description Q'ty No.

18 | GB70-85 84T M10x30 Screw 4

19 | GB93-87 #pE 10 Washer 5

20 | 30]-514000 S an Bracket 1

21 | 25DE-42-6 Bk Shaft 1

22 | GB91-86 8 4x30 Pin 1

23 |30J-510001 HiEEE Flange 1

24 | 25DE-42-4 [E & 12T Screw 1

25 | GB/T301-84 BA a] #E 1 BR B 7K 8104 Bearing 1

26 | GB894.1-86 P4 20 Sanp ring 1

27 | 25DE-42-5 ARtk Adjusting shim 2

28 | BZZI-E125CA | 403 [E i 52 ?eyafiraﬂic steering | 4

29 | GB1152-79 AR M6 Grease nipple 1

=79 .



Drive system

I EY

&l 29

Fig.29

. 80 -



&l 29 g J1 & 4. Drive system © CPC40-HG27
Fig.29 ® CPC45-HG27
e r % ¥4 7 BORE| & TESl0E R A
Remarks series

Item Part No. Description Q'ty No.

1 | H400-310000-000 | #t S £ % Air inlet system 1

2 | 495BPG-20 Lol Diesel engine 1

3 | H400-330000-000 | ¥ H & % Cooling system 1

4 | H400-320000-000 | iR 25 Exhaust system 1

5 | GB6171-86 ¥ M10x1.25 Nut 4

6 | GB93-87 #E 10 Washer 10

7 | H400-303000-000 | % shbl Az 48 Left bracket 1

8 | H400-304000-000 | kil Z 48 Right bracket 1

9 | 50DH-302000 2% rhip Cushion 2

10 | H400-301000-000 | & shil /= 3 vk Engine left seat 1

11 | H400-302000-000 | % Ehil 4 X Fe Engine right seat 1

12 | GB5783-86 2k M14x30 Bolt 12

13 | GB93-87 #5 14 Washer 6

14 | GB5786-86 12k M12x1.25x30  Bolt 4

15 | SODH-300001 O Shim 2

16 | GB5783-86 82 E M10x30 Bolt 6

17 | H400-340000-000 | #R %5 2% Engine fuel system 1

.81 -



& 30 B J1 %4 Drive system
Fig.30

.82 .



& 30 871 &% Drive system @ CPC50-HXG10
Fig.30

P (VI % 73 Kot % TE B0 A

Remarks series

ltem Part No. Description Q'ty Ne.

1 | H510-310000-000 | #< &% Air inlet system 1

2 | LR4105G60-G00 | 25341 Diesel engine 1

3 | H510-330000-000 | ¥#1 & 5% Cooling system 1

4 | H510-320000-000 | i &% Exhaust system 1

5 |GB6171-86 2£F M10x1.25 Nut 4

6 | GB93-87 #®E 10 Washer 4

7 | 50DHA-303000 | &Zsh#lA 2% Right bracket 1

8 |50DHA-301000 | &Zahdlzz e Left bracket 1

9 | 50DH-302000 2B nh ik Cushion 2

10 | H510-302000-000 | & h ¥4 3% Right bracket seat 1

11 | H510-301000-000 | % ghHl A 3 B Left bracket seat 1

12 | GB5783-86 12 M14x40 Bolt 6

13 | GB93-87 #E 14 Washer 14

14 | H510-340000-000 | #A7h5 % Engine fuel system 1

15 | GB5786-86 $E4 MI12x1.25x30  Bolt 2

16 | 50DH-300001 1903 Shim 2

17 | GB5783-86 4 M14x30 Bolt 8

18 | GB93-87 $E 12 Washer 4

19 | GB70-85 BAT M12x30 Screw 4

20 | H510-351000-000 | £ % f& 50 24 % g e shaft gear oil |

21 | GB5783-86 B M12x35 Bolt 2

22 | GB93-87 HE 12 Washer 2

23 | H510-352000-000 | % Z 4 Bracket oil pump 1

.83 .



& 31 B 71 &% Drive system
Fig.31

.84 .



&l 31 B 7154 Drive system (B CPCD40H-W19
Fig.31 ® CPCD45H-W19
(O CPCD50H-XW19

F5 ®r % % 7 Bk | £ v R3S P 2R A
Remarks series

item Part No. Description Q'ty No.

1 | 40DHW19-310000 | SRS Air inlet sys;@’m’ 1 |

2 [ TD42 YL Diesel engine 1

3 | 40DHW19-330000 | ¥ &% Cooling system 1

4 | 40DHW19-320000 | HFS A% Exhaust system 1

5 | 40DHW19-340000 | #Ril &4 Engine fuel system 1

6 | A-0102001 %‘é"éﬂﬁ%i Shock absorber 2

7 | 40DHW19-300002 | % sh¥lts 48 Right bracket 1

8 | 40DHW19-300001 | % ShlA 28 Left bracket 1

9 | GB5783-86 B M14x35 Bolt 8

10 | GB93-87 B 12 Washer 8

11 | 40DHW19-351000 | #4545 5% &8 }1: ot shaft gear oil |

12 | GB93-87 HpE 12 Washer 4

13 | GB70-85 4T M12x30 Screw 4

14 | 40DHW19-350001 | #i% X4 Bracket oil pump 1

15 | GB93-87 $pE 12 Washer 2

16 | GB5783-86 BEF M12x35 Bolt 2

17 | 40DHW19*300001 | K% P13x21.5  Air conduit 1- ®

H501-300003-W00 | X% P13x21.5  Air conduit 1 ®
18 | Q672 XA 5 24 Clamp 1

. 85 .



- 86 -

EIVIES

Drive system




%] 32 Z 71 %% Drive system @ CPCD40H-G10
Fig.32 O CPCD45H-G10
@ CPCD50H-XG10
% 5 # i Bl 45 T BE F E A
Remarks series

Item Part No. Description Q'ty No.

1 | 40DH-310000 HEFRG Air inlet system 1

2 | 4105G10X Le kAL Diesel engine 1

3 | 40DH-330000 BHI RS Cooling system 1

4 | H500-320000-000 | Hf X &% Exhaust system 1 ®

5 | 40DH-340000 R R G Engine fuel system 1

6 |25DE-31 B 7% % P Shock absorber 2

7 | 50CDA-300002 | XEHHLEE L Right bracket 1

8 | 50CDA-300003 RENHLIE IR R Left bracket 1

9 | GB5783-86 BEH M14x35 Bolt 8

10 | GB93-87 #wE 14 Washer 8

11 | 40DH-351000 | #5465 20 SR g oo shaft gear oil

12 | GB93-87 #EE 12 Washer 4

13 | GB70-85 BT M12x30 Screw 4

14 | 40DH-350001 HES 2 Bracket oil pump 1

15 | GB93-87 $E 12 Washer 2

16 | GB5783-86 2R M12x35 Bolt 2

17 | 40DH-32000 HS RS Exhaust system 1 @ D

. 87 -



A 33 HRZRE  Air inlet system
Fig.33

w

K3
\\\\

// >
.,4
\

o
—

\\\\

\ N\
v

‘\\\\\\

\ m
¢ /M\

. 88 -



& 33 PSR ZAS  Air inlet system © CPC40-HG27
Fig.33 ® CPC45-HG27
5 R % % i | s A
Remarks series

Item Part No.. Description Q'ty No.

1 | 40DH-312000 ERUEER Air:i;ner 1

2 | GB6170-86 2 fF M8 Nut 2

3 | GB93-87 8 8 Washer 4

4 | 40DH-310003 ¥ 5 Clamp 1

5 | Q672-65-G0O W22 AFH 65  Clamp - 3

6 | H400-310001-000 | #<% 1 Air intake pipe ]

7 | Q672-80-G00 W2 X 80  Clamp 1

8 | 40DH-310002 #HRE Air intake pipe 1

9 | 40DH-311000 EURER LR Bracket 1

10 | GB5783-86 42 F2 M8x20 Bolt 4

11 | GB97.1-85 HH 8 Washer 2

. 89 .



I 34
Fig.34

| A\

- 90 -

~—

\\
\\\\\\‘ \\\
\\/ \



K 34 HERFEG Air inlet system © CPC50-HXG10
Fig.34

F5 r 5 £ i o) & snE A

Remarks series

Item Part No. Description Q'ty No.

1 |KWI1532B7-G00 | Z=5S jET%5 4% Air cleaner 1

2 | GB6170-86 ;M8 Nut 2

3 | GB93-87 #upg 8 Washer 4

4 | 40DH-310003 15 Clamp 1

5 | Q672-65-G00 SUR#Z G 65 Clamp 3

6 | H510-310001-000 | #S% 1 Air intake pipe 1

7 | Q672-80-G00 W22 X4 80  Clamp 1

8 | 40DH-310002 #HEE Air intake pipe 1

9 | 40DH-311000 TUREE LR Bracket 1

10 | GB5783-86 1 M8x20 Bolt 4

11 | GB97.1-85 #5 8 Washer 2

12 | H510-310002-000 | #4545 Air intake pipe 1

13 | GB93-87 #1510 Washer 4

14 | GB5783-86 24 M10x35 Bolt 4

.91 .



HSFE G Air inlet system

Fig.35

& 35

N Y
™ < \

\.

- 92 -



B 35 HERFEG  Air inlet system @A CPCD40H-G10
Fig.35 CPCD40H-W19
@O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
@O CPCD50H-XW19
5 AV =2 FR Bt ol g
Remarks series
Item Part No. Description Q'ty No.
1 | 40DH-312000 R UEEHES Air cleaner 1
2 | GB6170-86 12EE M8 Nut 2
3 | GB93-87 #.B 8 Washer 4
4 | 40DH-310003 b K Clamp 1
5 1Q672 SR 22 305 75 Clamp 4
6 |40DHW19-310001 | #S% | Air intake pipe 1
7 | GB97.1-85 #uE 8 Washer 2
8 [40DH-310002 #EE I Air intake pipe 1
9 | 40DH-311000 EURRS R Bracket 1
10 | GB5783-86 12 M8x25 Bolt 4

.93 .



%l 36 HEAUZASE  Exhaust system
Fig.36

.04 .



!
" HEA HE4E  Exhaust system

& 36 © CPC40-HG27
Fig.36 ® CPC45-HG27
© CPC50-HXG10
75 A= r KORE 4 1 B0E P 4
Remarks series
Item Part No. Description Q'ty No.
1 | GB898-88 2 AMII(‘);O’_ Bolt 2
2 | 50CDA-320001 Hh Shim 1
3 | GB93-87 HJE 10 Washer 4
4 | GB6170-86 #2EE M10 Nut 2
5 |2X W 4E 44~64 Clamp 2
6 | 40DH-323000 HES B Exhaust pipe 1
7 | H400-321002-000 | 25 4% Pipe 1 ©
H510-321001-000 | 25 %& Pipe 1 (@
8 | GB5783-86 K M10x30 Bolt 2
9 | 3E-130001 £ Shim 7
10 | GB5782-86 424 M8x50 Bolt 2
11 | GB96-85 ] 8 Washer 7
12 { 30DH-322000 ORI AR 2% Buffer 4
13 | 40DH-320001 TH 7 A SR Mufﬂér bracket 2
14 | GB1337-77 12 HF M8 Nut 2
15 | GB93-87 #JH 8 Washer 6
16 | GB5783-86 2 M8x25 Bolt 6
17 | 40DH-322000 TH 75 £ BB Muffler ass'’y 1
18 | GB6170-86 W2£} M8 Nut 1
19 | 50CDA-320002 HAUE B Pipe clamp 1
20 | GB5783-86 B2k M8x15 Bolt 1 ©

. 05 .



&l 37 HER ARG Exhaust system
Fig.37

. 96 -



&l 37 HES Z 8. Exhaust system CPCD40H-W19
Fig.37 ® CPCD45H-W19
(D CPCD50H-XW19
5 A= % i Boht| B EEE R
Remarks series
Item Part No. Description Q'ty No.
1 | 50DCW19-320002 | HES B H A Exhaust pipe shim 1
2 | 40DHW19-320001 | HES 1% Exhaust pipe 1
3 | GB93-87 #B 10 Washer 7
4 | GB6170-86 WA M10 Nut 3
5 |40DHW19-320002 | # ) Gasket 2
6 |40DHW19-324000 | HEE 1T Exhaust pipe 1
7 | GB5783-86 124 M10x30 Bolt 4
8 |GB6170-86 $26} M8 Nut 4
9 | GB93-87 HH 8 Washer 5
10 | S50DCW18-320002 | HESUE 455 Clamp 1
11 | GB5783-86 12K M8x25 Bolt 4
12 | 40DHW19-323000 | HE % | Exhaust pipe 1
13 | 40DHW19-322000 | 7475 2% SR Muffler assembly 1
14 | 50DCA-320002 HELUE R Clamp 1
15 | 40DHW19-321000 | HEX B ® Exhaust pipe 1 ®
H501-321000-000 | {5 2® Exhaust pipe 1 ®©
16 | GB5783-86 524 M8x15 Bolt 1
17 | GB96-85 $HE 8 Washer 3
18 | GB1337-77 25 M8 Nut 2
19 | 30DH-322000 ARV E B Buffer 4
20 | GB5782-86 #2F M8x50 Bolt 2

.07 .



&l 38 HEX A4S Exhaust system
Fig.38

.08 .



1% 38 HER £ 45 IExhaust system (A CPCD40H-G10
Fig.38 @ CPCD45SH-GI10
@ CPCDSOH-XG10
| |
JY (R PR ECRY £ T R A
| ] 'Remarks series
ftem | Part No. Deseription 1Oty | No.
,,,,,, ﬂ e _ e I S k B
I | GB8YS-88 P2 M10x30 Bolt |2 |
\ .
2 |50CDA-320001 | e f Shim 1
b
3 iCB93—87 HpE 10 Washer | 4 E
4 | GB6170-86 2 M10 Nut 2 i
5 12X Wik 44~64 Clamp 2 |
6 | 40DH-323000 HES B Exhaust pipe 1 1 @
7 | 40DH-321001 g Pipe 1 i
8 | GB5783-86 A M10x30 Bolt 2
9 | 3E-130001 ol Shim 1 i
10 | GB5782-86 4 M8xS50 Bolt 2
11 { GB96-85 #HHE 8 Washer 7
12 | 30DH-322000 ARV R A Buffer 4
13 | 40DH-320001 HE ey e Muffler bracket 2 l
14 | GB1337-77 wLE M8 Nut 2
15 | GB93-87 T 8 Washer 6
16 | GB5783-86 B2 M8x25 Bolt 6
|
17 | 40DH-322000 T 75 58 SR Muffler ass'y ]
18 | GB6170-86 21 M8 Nut ! 2
19 | 50CDA-320002 HER S Pipe clamp ; 1
20 | GB5783-86 | K M8x15 Bolt K 1
21 | 40DH-323000 HE R Pipe E 1 @ O

.99 .



Cooling system

WHRS

Kl 39

Fig.39

-100-



&1 39 BHIZY  Cooling system © CPC40-HG27
Fig.39 @® CPC45-HG27
5 (A= Fi ok 2T BGE A
Remarks series

Item Part No. Description Q'ty No.

1 | 4LG27-330002 IKFE BEK Pipe for water inlet | 1

2 | Q672-48-G00 UK 22 31 48 Clamp 4

3 | GB67-85 24T M6 Screw 2

4 | GB859-87 #.08 6 Washer 2

5 | GB848-85 #P8 6 Washer- 2

6 | H400-331000-000 | X5 & Fan assy 1

7 | 4LG27-33100 TKHH R Water box assy 1

8 | H400-330001-000 | /K4 L4 Bracket 1

9 | GB5783-86 244 M10 Bolt 8

10 | GB97.1-85 #pE 10 Washer 8

11 | H400-330003-000 | 7K 48 4= 32 28 Bracket 1

12 | GB93-87 #.p 10 Washer 8

13 | GB6170-86 243 M10 Nut 2

14 | H400-330002-000 | 7K 44 th 7k & Pipe for water outlet | 1

15 | H400-330004-000 | %22 Bracket 1

16 | GB5783-86 2 M10 Bolt 2

-101-



Cooling sy-tem

B AS

[ 40

Fig.40

-102-



&l 40 BHIFRS  Cooling system © CPC50-HXG10
Fig.40

75 % £ i | ST RS A R R

Remarks series

Item Part No. Description Q'ty No.

1 | H510-331000-000 | #2837 KB &K Fan shroud assembly | 1 -
2 | GB5783-86 i  M8x50 Bolt 4

3 | GB97.1-85 $E 8 Washer 4

4 | GB6170-86 92 M8 Nut 4

5 | GB93-87 8 Washer - 4

6 | 30DH-322000 HOR U 2 25 Buffer 8

7 | Q672-55-G00 SR 22 5 55 Clamp 3

8 | 40DH-330002 K #E kB Pipe for water outlet | 1

9 | Q672-58-G00 W22 58 Clamp 1

10 | H510-330001 KA BEK Pipe for water inlet | 1

-103-



K 41 “H1 4. Cooling system
Fig.41

-104-



[ 41 WHIZSE  Cooling system CPCD40H-W19

Fig.41 @ CPCD45H-W19
(D CPCD50H-XW19
Item Part No. Description Q'ty No.

1 40DHW 19-331000 | #e2s3 XU B S Fan shroud assembly 1

2 | GB97.1-85 I 6 Washer 2
3 | GB93-87 E 8 Washer 2
4 | GB67-85 BET M6x12 Serew 2
5 | GB5782-86 i/ M8x50 Bolt 2
6 |GB97.1-85 w8 Washer 2
7 | 30DH-322000 WR B AR Buffer 6
8 | GB1337-77 6} M8 Nut 2
9 | Q672 SR LG 55 Clamp 4
10 | 40DHW19-330002 | 7K £ t A i Rubber pipe for water) |
11 | 40DHW19-330001 | 7K %5 3k Ji 45 Rubber pipe for water) |

-105-



Cooling system

& 42

Fig.42

-106-



Kl 42 B A Cooling system @ CPCD40H-G10
Fig.42 ® CPCD45H-G10
® CPCD50H-XGI10
e £ 5 % (7N o FEsE R
Remarks series
Item Part No. Description Q'ty No.
1 | 40DH-331000 AR B B Fan shroud assembly | 1
2 | GB5783-86 1R M8x50 Bolt 4
3 | GB97.1-85 #pE 8 Washer 4
4 | GB6170-86 A M8 Nut 4
5 | GB93-87 g 8 Washer 4
6 | 30DH-322000 AR IR AR A5 Buffer 8
7 10Q672 AN 22 U 55 Clamp 3
8 | 40DH-330002 JKEE H K& Pipe for water outlet | 1
9 | Q672 W22 XA HE 58 Clamp 1
10 | 40DH-330001 IKEE KA Pipe for water inlet 1

-107-



& 43 w45 % Engine fuel system
Fig.43

-108-



B 43 RS % Engine fuel system © CPC40-HG27
Fig.43 ® CPC45-HG27
@ CPC50-HXGI10
F5 (A =7 % Fr Bh | Tl E A
Remarks series
Item Part No. Description Q'ty No.
1 | GB5783-86 124 M8x20 Bolt 8
2 | JB982-77 $Hhig 8 Washer 8
3 | 40DH-341000 AR 48 o A 1 Cover of fuel case 1
4 | 40DH-340001 M Seal 1
5 | H400-340001-W00 | Fih /K% &$8x$16.5 Rubber pipe 2 ©
H510-340001-W00 | #rih % $8x$16.5 Rubber pipe 2 (®
6 |Q672-16-G00 WA HE 16 Clamp 4
7 | 40DH-340002 & Clip 2
8 | 3E-160002 % iy 422 3k Connector 1 ©

-109-



- 110-




& 44 PRI B  Engine fuel system @ CPCD40H-G10
Fig.44 CPCD40H-W19
@ CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
O CPCD50H-XW19
Fs % % PR B 8 v A F 4 A
Remarks series
Item Part No. Description Q'ty No.
1 | GB5783-86 128 M8x20 Bolt 14
2 | GB93-77 %hpE 8 Washer 14
3 |40DHWI19-341000 | BRsEa=s4HM Cover of fuel case 1
4 | 40DH-340001 2 4 Seal gasket 1
5 | 40DHW19*340002 | #iiifE ¢$8xd13.5 Rubber pipe 2 L=500
6 | Q672 SRLLHFE 16 Clamp 2
7 1Q672 W22 55 18 Clamp 6
8 | 40DHW19*340003 | iV $8xd16.5 Rubber pipe 1 L=400
9 | 8-94154754-4 HH#k54%  Fuel separator 1
10 | 40DHW19%340001 | HiiliiE® $8xd16.5 Rubber pipe 1 I1=1000
11 | 40DHW19-340100 | & Support 1
12 | 50DCW19-340002 | #:3k Connector 1
13 | 40DHW19%340004 | Hihi ik $8xdb16.5 Rubber pipe 1 L=600
14 | 16400 L9060 7K 4> B % Fuel separator 1

-111-



pS\




B 45  ZFEHZERS(—) Truck body system( 1) © CPC40-HG27
Fig.45 ® CPC45-HG27
© CPC50-HXG10
FE R B % 7 ot gﬁz%‘@ﬁﬁm
Item Part No. Description Q'ty edeNZ-SerleS
1 | H510-420000-000 | {Y F28 Instrument frame 1
2 | GB5783-86 2 M12x20 Bolt 2
3 | GB93-87 $}E 12 Washer 2
4 | GB96-85 $E 12 2

Washer

-113-



Kl 46 EBR%(—) Truck body system( )
Fig.46

-114-



K46 FHRG(—)

Truck body system( 1) @& CPCD40H-G10

Fig.46 CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
H CPCD50H-XG10
(D CPCD50H-XW19

Fr e e B f{ﬂiﬁjﬁiﬁﬁﬁ?ﬁﬂ

Item Part No. Description ‘Q'ty) emdrl\li).he“eh

1 | 40DH-420000 W Fem Instrument frame I

2 GB5783-86 w2 M12x20 Bolt 2

3 GB93-87 i 12 Washer 2

4 | GB96-85 #HE 12 Washer 2

-115-



K] 47 B AL () Truck body system( )
Fig.47

-116-



K 47  FEEBZES(T) Truck body system( 1) © CPC40-HG27
Fig.47 ® CPC45-HG27
© CPC50-HXG10
I P St e
. | Remarks series
Item Part No. I Description B JQ'ty| l\li,_ -
1 | GB5783-86 B2 R M8x40 Bolt { 8 :
2 | N163-435000-000 | £chk Hinge | 2 ’
3 | GB93-87 #H 8 Washer 10
4 | GB97.1-85 #iH 8 Washer 10
5 | GB6170-86 2 M8 Nut 8
6 | 30DH-400014A i F Handle 2
7 | 40DH-400001 KA Cover of radiator 1 © ®
H500-400001-000 | 7k %552 Cover of radiator 1 G
8 | 40DH*400001 ENEE SR Seal strip 1 © ®
H500-400002-W00 | Z[ % £ 4% Seal strip 1 ©
9 | 40DH-430000 PLE Engine cover 1
10 | GB91-86 5 3x20 Pin 2
11 | GB1377-77 AR M8 Nut 2
B I(—;I(S)(l))520x190><45— g Spring 5
13 | GB68-85 BT M8x16 Screw 2
14 | 30PE-400003 HJH Washer 2
15 | H510-440000-000 | f5iEAR 41 Floor,board,rear 1
16 | GB5783-86 B2 FE M8x20 Bolt 2
17 | 40DH-400005 JEAR Pressure plate 2
18 | H510-430000-000 | AR 274 Floor board,front 1
19 | H510-400001-000 | # i 44 Rubber gasket 1

-117-



&l 48 i%%’ééﬁ(:) Truck body system( II )
Fig.48

118-



Kl 48 4 HZEZ4 () Truck body system(ll ) @A CPCD40H-G10
Fig.48 ® CPCD40H-W19
@ CPCD45H-G10
® CPCD45H-W19
@@ CPCD50H-XG10
(D CPCDSOH-XW19
T8 % % Fr B v akod T 7R A
Remarks series
Item Part No. Description Q'ty No.
1 | GB5783-86 42 M8x40 Screw 8
2 | 65830-14001 Hekk Hinge 2
3 | GB93-87 H#pE 8 Washer 10
4 | GB97.1-85 #HE 8 Washer 10
5 | GB6170-86 12£E M8 Nut 8
6 |30DH-400014A | EF Handle 2
7 | 40DH-400001 JKFE R Cover of radiator 1 @ DO
40DHW19-400001 | k252 Cover of radiator 1 ® ®
H500-400001-000 | 7k %52 Cover of radiator 1 ®
H501-400001-000 | 7K % = Cover of radiator 1 @
8 | 40DH*400001 EITE K Seal strip 1
9 | 40DH-430000 pLE Engine cover 1
10 | GB91-86 4 3x20 Pin 2
11 | GB1337-77 42£F M8 Nut 1
12 | HSD520x190x45 | S % Spring 1
13 | GB68-85 14T M8x16 Screw 2
14 | 30PE-400003 HE Washer 2
15 | 40DH-400003 g Rubber gasket 1
16 | 40DH-450000 JE AR 4H Floor,board,rear 1
17 | GB5783-86 B2 E M8x20 Bolt 2
18 | 40DH-400005 R Pressure plate 2
19 | 40DH-440000 HIRE AR 4 Floor board,front 1 [

-119-



% 49 H B Z S () Truck body system(1ll)
Fig.49

-120-



& 49 EEBZRG (=) Truck body system(ll) © CPC40-HG27
Fig.49 ® CPC45-HG27
@ CPC50-HXG10
¥ (V2 % P | T EE A
Remarks series
Item Part No. Description Q'ty No.
1 | H400-410000-000 | 722 Truck frame 1 © ®
H510-410000-000 | %42 Truck frame 1 ©
2 | GB5783-86 12 M6x12 Bolt 4
3 | GB93-87 #E 6 Washer 6
4 | 40DH-400004 ZEHEAR Left pedal 1
5 | HA00-420000-000 | HiJiE £ Battery box 1 © ®
40DH-460000 B Battery box 1 ©
6 |GB97.1-85 HE 8 Washer 1
7 | GB93-87 H#pH 8 Washer 1
8 | GB5783-86 B M8x20 Bolt 1
9 | 15-400005 FLFF Pull rod 2
10 | 3L-402000C 4N Bracket 2 © ®
40DH-403000 F4 Bracket 1 ©
11 | GB97.1-85 #E 6 Washer 2
12 | GB6170-86 W M6 Nut 2
13 [ N163-341000-G00 | #Rh 45 % Cover of fuel case 1
14 | 40DH-404000 MR % Cover 1
15 | 40DH-400002 R Right pedal 1
16 | H510-401000-000 | %% Plate 1
17 | GB97.1-85 #nE 12 Washer 6
18 | GB93-87 $HE 12 Washer 6
19 | GB5783-86 1 M12x30 Bolt 6
20 | GB5783-86 B M10x20 Bolt 3
21 | GB93-87 $pE 10 Washer 3
22 | 30DH-400015A | Shim 3

-121-



B 50 g 2% (=) Truck body system(IIl)
Fig.50

19018

20

-122-



B 50 HHBHRZ(Z) Truck body system(ll) @ CPCD40H-G10

Fig.50 CPCD40H-W19
©® CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XGI10
(D CPCD50H-XW19

F5 f % £ b7 B B SEAER

Remarks series

Item Part No. Description Q'ty No.

1 | 40DH-410000 % Truck frame 1 ® DO
40DHW19-410000 | 22 Truck frame 1 ®
H500-410000-000 | %42 Truck frame 1 ®
H501-410000-000 | ZE42 Truck frame 1 ®

2 | GB5783-86 BEH M6x12 Bolt 4

3 | GB93-87 6 Washer 4

4 | 40DH-400004 R Left pedal 1

5 | 40DH-460000 A Battery box 1

6 |GB97.1-85 $E 8 Washer 1

7 | GB93-87 H#E 8 Washer 1

8 | GB5783-86 1 M8x20 Bolt 1

9 | 15-400005 RIAF Pull rod 2

10 | 40DH-403000 Vil Bracket 2

11 | GB97.1-85 #E 6 Washer 2

12 | GB6170-86 @i M6 Nut 2

13 | N163-341000-G0O0 | A7 FE = Cover of fuel case 1

14 | 40DH-404000 R % Cap 1

16 | 40DH-400002 AR Right pedal 1

17 | 40DH-402000 B Plate 1

18 | GB97.1-85 $#pE 12 Washer 6

19 | GB93-87 P 12 Washer 8

20 | GB5783-86 B M12x30 Bolt 6

21 | GB5783-86 4 M10x20 Bolt 3

22 | GB93-87 #E 10 Washer 3

23 | 30DH-400015A | #J Shim 3

-123-



Control system

& 51

Fig.51

—
~

124



&l 51 BeghZ 4. Control system © CPC40-HG27
Fig.51 @ CPC45-HG27
@ CPC50-HXGI10
55 AV = % 771 BE| #EduERAER
Remarks series
Item Part No. Description Q'ty No.
1 |25875-H6001-G00 | #ish#a 9\ 2% Brake control 1
P Extinguishment control
2 | H400-510000-000 | &k #E:2\ 2% assembly 1 © ®
o Extinguishment control
= | 4 B 4 2} g
H510-510000-000 | 48 K 54 B, assembly 1 ©
3| 15%515000 LS o S Cup 1
4 15-510003 Ham Bracket 1
5 | GB93-87 W 8 Washer 2
6 | GB5783-86 124 M8x16 Bolt 2
7 GB5783-86 124 M10x1.25%x25 Bolt 2
8 | GB93-87 #1810 Washer 2
9 | GB97.1-85 #E 10 Washer 2
—— Throttle control
10 | H400-530000-000 | i T#240 8 assembly 1 © ®
E—— Throttle control
H510-530000-000 | yi T#E 852 assembly 1 ©
11 | H510-540000-000 | %& 3% S8, Tube assembly 1
12 | H510-520000-000 | |23 & psts g DBreke clutch pedal |

assembly

-125-



Control system

R F 5

-126-



K 52 gl % 4. Control system @A CPCD40H-G10
Fig.52 CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19
Fe AV =2 4 biis o I%ﬂ:ﬁikﬁﬂiiiﬂl
Item Part No. Description Q'ty emdrNZ. e
1 | 40DH-540000 Ry Change over control 1
TERS Service brake and
2 | 40DH-510000 T Eh BN inching control 1
3 | GB5786-86 B2 M10x1.25x25 Bolt 2
4 | GB93-87 #E 10 Washer 2
5 | GB97.1-85 #1810 Washer 2
6 | 25875-H6001 H B 2% Brake control 1
7 | GB5781-86 BEEE M6x12 Bolt 2
8 | GB93-87 #HE 6 Washer 2
9 | GB41-86 A M6 Nut 2 OEOXGED;
GB6170-86 2 M6 Nut 2 ®
10 | 40DHW19-530000 | i JH# 4 Throttle control 1 ®® D
40DH-530000 wWiTE Throttle control 1 OEOXG)

-127-



P 53 J8 k#2490  Extinguishment control
Fig.53

-128-



Kl 53

Rk #2490 Extinguishment control

© CPC40-HG27

Fig.53 ® CPC45-HG27
Fa AV =2 2 R o FEdeE AR
Remarks series
Item Part No. Description Q'ty No.
NN Choke valve control

1 | H510-511000-000 | 3= K[ T4EFF 54 5%, cable 1

2 13-53-00-15 HRET M6x12 Screw 1

3 | GB93-87 #pE 6 Washer 1

4 | GB6172-86 £ M6 Nut 1

-129-



Kl 54 JEK YN  Extinguishment control
Fig.54

. \\&.\\\\\v

CETRNS

-130-



& 54 ok #:90  Extinguishment control © CPC50-HXG10

Fig.54

¥ AV % i | o v BiGE R A

Remarks series

Item Part No. Description Q'ty No.

I HSI10-511000-000 | FR[ HefFpam ~ Choke valve control 1y

2 | GB67-85 24T M5x8 Serew 1

3 | 50CDA-650002 EpERZD Fixing seat 1

4 |{3-53-00-15 2K Bolt 1

5 | S0CDA-650005 | 42244 (M58 Plate 1

6 | GB93-87 $E 6 Washer 1

7 | GB41-86 wEE M6 Nut 3

8 | 50CDA-650003 | [Al{ 5% Spring 1

9 | 50CDA-650004 | & p% Spring hanger 1

-131-



B 55 JE ok #E9\  Extinguishment control
Fig.55

-132-



Kl 55 SRk B Extinguishment control @ CPCD40H-G10
Fig.55 O CPCD45H-G10
® CPCD50H-XG10
s t = % PR A TE SO A
Remarks series
Item Part No. Description Q'ty No.
1 | 40DH-551000 FRUTHERE 2k f‘jl};)ll;e valve control 1
2 GB67-85 B2 4T M5x8 Screw 1
3 | S0CDA-650002 [ 2 FE Fixing seat 1
4 | 3-53-00-15 g Bolt 1
5 | 50CDA-650005 | 4224 i 4 Plate 1
6 | GB93-87 Hhig 6 Washer 1
7 | GB41-86 A M6 Nut 3
8 | 50CDA-650003 [ {37 55 3% Spring 1
9 | 50CDA-650004 5] Spring hanger 1

-133-



Tl ah & & B Brake clutch pedal assembly

Kl 56

Fig.56

\.,\ N AT 5 AT A AN 20T 9 £ 1/

4

N
-—

-134-



&l 56 B A SR Brake clutch © CPC50-HXG10
Fig.56 pedal assembly
FF5 % “d R Boht| & sGE H A
Remarks series

ltem Part No. Description Q'ty No.

1 | N163-512001-000 | %45 44 Pedal gasket ""’2

2 | H510-523100-000 | | 8h B Brake pedal 1

3 | H510-524100-000 | &4 HAR Clutch pedal 1

4 | GB1152-79 A M6 Oil cup 1

5 | GB894.1-86 40 28 Snap ring 1

6 | N163-510004-000 | & Shim 1

7 | N163-510001-000 | #+ 5 Shim 1

8 | GB882-86 4§ B10x26 Pin 1

9 | H510-523001-000 | & Sleeve 2

10 | GB97.1-85 #0110 Washer 2

11 | GB91-86 £ 3.2x14 Pin 2

12 | H510-520001-000 | 44 Pin 1

13- | H510-524001-000 | &£ Sleeve 1

14 | GB5783-86 1242 M8x25 Bolt 1

15 | GB6170-86 £ M8 Bolt 9

17 | N163-512003-000 | & Sleeve 1

18 | GB93-87 #E 8 Washer 8

o | Moo |wokman et i

20 | N163-510003-000 | # % Spring 2

21 | GB5786-86 124 M12x1.25x25  Bolt 2

22 | GB93-87 H$pE 12 Washer 2

23 | H510-522000-000 | Ji£ & Seat 1

24 ﬁgp@%ﬂmm E?%ﬁﬁiﬁﬁﬁﬁﬁﬁﬁwcwma 1

25 | N163-512002-000 | 1 #EE Thrust rod 2

-135-



il ypgy, Throttl

7. S
> /%
> /mn
< 4 ‘s wm
o~

-136-

e ()Oﬂtro1

0
-

13



&l 57 il J#:9h  Throttle control © CPC40-HG27
Fig.57 ® CPC45-HG27
© CPC50-HXG10

Fs R 5 7 BE HEREHER
Remarks series

Item Part No. Description Q'ty No.

1 | N163-520002-000 | ##7 # Pedal shim 1

2 | NP15C-521000-000 | fi 55 Btk Pedal 1

3 | GB93-87 $E 6 Washer 3 O ®

GB93-87 H#H 6 Washer 2 ©

4 | GB2672-86 4847 M6x16 Screw 2

5 |50CDA-620007 | % Spring 1 ©

6 |50CDA-620008 | 3%/ i Spring hanger 1 ©

7 | GB894.1-86 P45 10 Snap ring 1

8 | 30DH-530002 R Roller 1

9 | GB848-85 8 10 Washer 1

10 | N163-520001-000 | FR {74247 Screw 1

11 | GB6170-86 213 M8 Nut 1

12 | 3DEW4-530003 | [E]{i 3855 Spring 1

13 | 40DH-531000 A SR Rocker rad assembly | 1

14 | 15-534000 B2 ES Bracket 1

15 | GB91-86 44 3.2x16 Pin 1

16 | 40DH-530002 ey Arm 1

17 | 30DH-530005 B E R Plate 1

18 | GB93-87 8 8 Washer 4

19 | GB5783-86 244 M8x16 Bolt 4

20 | GB6170-86 421 M6 Nut 1

21 | GB5783-86 1244 M6x30 Bolt 1

22 | H400-531000-000 | i JHrk Throttle line 1 ©C®

H510-531000-000 | i/ THr4k Throttle line 1 ©

+137-



138

il Thro

le control

[T
-«

13



K 57 Wi 144, Throttle control © CPC40-HG27
Fig.57 ® CPC45-HG27
© CPC50-HXGI10

75 (V= % N Ko ﬁ%ﬁiﬁsﬁgﬁsﬂ

Item Part No. Description Q'ty No.

23 | 40DH-530001 IR Throttle bracket 1 ©

24 | N150-520002-001 | HL-F Connector 1 © ®
SODHA-610002 | fuk 4y Guy wire pin 1 ©

25 | GB6170-86 2 £ M5 Nut 1 © ®
GB41-86 128 M6 Nut 1 ©

26 | GB93-87 #E 5 Washer 2 © ®

27 | GB67-85 BRET M5x12 Screw 1 © ®

28 | GB97.1-85 $p 5 Washer 1 © ®
GB97.1-85 #5856 Washer 2 G

29 | GB894.1-86 B 6 Snap ring 1 ©

-139-



. 140+




&l 58 Wi 1#:4,  Throttle control @ CPCD40H-G10

Fig.58 CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
@ CPCD50H-XW19

F5 A2 £ PR B ﬁfﬁ?iﬁsﬂ

Item Part No. Description Q'ty No.

1 | N163-520002-000 | B4R Pedal 1

2 | JS160-521000-000 | 1 2k B4 Accelerator pedal 1

3 | GB894.1-86 R 10 Snap ring 4

4 | 30DH-530002 W ‘Roller 1

5 | GB848-85 #E 10 Washer 1

6 | 30DH-530006 FRA 4242 Bolt 1

7 | GB6170-86 425 M8 Nut 1

8 | 30EW4-530003 (] {7 3 5% Spring 1

9 | 40DH-531000 A B Rocker rod assembly | 1

10 | 15-534000 Tk Bracket 1

11 | GB91-86 8 3.2x16 Pin 1

12 | 40DH-530002 o Arm 1

13 | 30DH-530005 B 2 AR Plate 1

14 | GB93-87 #E 8 Washer 4

15 | GB5783-86 12 M8x16 Bolt 4

16 | GB6170-86 428 M6 Nut 1

17 | GB5783-86 2 M6x30 Nut 1

18 | 40DH-532000 S eSS Throttle line 1 ®0®

40DHW19-531000 | 31 1$ 4 Throttle line 1 ®® ©

141



@

| /)
(LA
‘

Tube assembly

<t

R,
&M\h i

™

(49595

-142-

Fig.59

& 59



&l 59 B SN Tube “assembly © CPC50-HXGI10
Fig.59

¥ A % ® B T S A A

Remarks series

Item Part No. Description Q'ty No.

1 | H510-540400-000 | 45 %84 Right br;;; oil pipe | 1

2 | BIIB0-3S06033B~ | gy Tee |

3 | H510-540100-000 | =55l Main brake oil pipe | 1

4 | H510-540500-000 | 7z i 5h & Left brake oil pipe | 1

5 | GB93-87 $H 8 Washer 1

6 | GB5783-86 424 M8x30 Bolt 1

7 | H510-540001-W00 | 2% &10x17x1100  Rubber pipe 1

8 | 0672-19-G00 UK 22 R4k 19 Clamp 7

9 | H510-540002-W00 | &% &10x17x1620  Rubber pipe 1

10 | H510-540005-W00 | B4 $10x17x600  Rubber pipe 1

1 gg(())mooqoooos— = EEL Tee )

12 | H510-540004-W00 | 2% $10x17x1140  Rubber pipe 1

13 | H510-540003-W00 | K% d10x17x90 Rubber pipe 1

14 | H510-540200-000 | B5-& 4 0il pipe 1

15 | 3-52-00-05 FHk Connector 1

16 | JB982-77 #H 12 Shim 1

-143-



P 60 WIEZ % (—) Hydraulic system( I )
Fig.60

-144-



WERG(—) Hydraulic system( [ )

& 60 © CPC40-HG27
Fig.60 ® CPC45-HG27
Fe T % % £ o /EsScE HFER
Remarks series

Item Part No. Description Q'ty No.

1 | 40DH-600002 e R High pressure pipe 2

2 | 40DH-600003 R High pressure pipe 2

3 | H510-601000-000 | {fi&}4K% 1 Steel tube,tilting cylinder 1| 1

4 | H510-602000-000 | fii#1454% 2  Steel tube,tilting cylinder 2| 1

5 | HS10-600002-000 | & FF o High pressure pipe 1

6 | H510-610000-000 | Zi&I#EY\  Multi-way valve control 1

7 | H400-600003-000 | & JE 4% High pressure pipe 1 ©

8 | H400-600002-000 | /&5 R High pressure pipe 1 ©

9 | H510-600001-000 | &5k s High pressure pipe 1

10 | H510-600008-W00 | i /&4 Low pressure pipe 1

11 | PKD180-G00 MLk High pressure pipe 2

12 | H400-600001-000 | &5 /& B4 High pressure pipe 1 ©

13 | H510-600009-W00 | i JE i 4 Low pressure pipe 1

14 | H400-600004-000 | W%y B & Rubber pipe 1 ©

15 | H510-600007-000 | [5] k%S Rubber pipe 1

-145-



K 61 WERG(—) Hydraulic system( I )
Fig.61

-146-



K 61 WHE A4 (—) Hydrdulic system( 1) © CPC50-HXG10

Fig.61
FE B % MO 6 S 2
Remarks series
Item Part No. Description Q'ty No.
1 | 40DH-600002 IR High pressure pipe 2
2 | 40DH-600003 = E R High pressure pipe 2

3 | H510-601000-000 | fmsiHeE |1 Steel tube,tilting cylinder 1] 1
4 1 H510-602000-000 | #4044 2 Steel tube,tilting cylinder 2| 1
5 | H510-600002-000 | &5 EKE High pressure pipe 1

6 | H510-610000-000 | Z &40  Multi-way valve control 1

7 | H510-600005-000 | & R High pressure pipe 1
8 | H510-600004-000 | &5 % High pressure pipe 1
9 | H510-600001-000 | &5 FE 4% High pressure pipe 1
10 | H510-600008-W00 | 1% F & & Low pressure pipe 1
11 | PKD180-G0O fRERHF High pressure pipe 2
12 | H510-600003-000 | & JE e % High pressure pipe 1
13 | H510-600009-W00 | {i% FE e % Low pressure pipe 1
14 | H510-600006-000 | M 3 e 45 Rubber pipe 1
15 | HS10-600007-000 | =y o4 Rubber pipe 1

-147-



& 62 | WHE 5 (—) Hydraulic system( 1)
Fig.62

-148-



K62 WHEAS(—) Hydraulic system( 1) @ CPCD40H-G10
Fig.62 ® CPCD40H-W19
@ CPCD45H-G10
® CPCD45H-W19
® CPCD50H-XG10
(D CPCD50H-XW19
S I % i okt o T 1
} Remarks series
[tem Part No. Description 1Q'ty No.
1 | 40DH-600002 mERE High pressure pipe 2
2 | 40DH-600003 HERE High pressure pipe 2
3 1 40DH-601000 AHEL B 1 Steel tube,tilting cylinder 1
4 | 40DH~-602000 RGN 2 Steel tube,tilting cylinder 1
5 | 40DH-600004 mERE High pressure pipe 1
6 | 40DH*600001 REEE Low pressure pipe 1
7 | 40DH-600008 EERSE High pressure pipe 1
8 140DH-600009 B E High pressure pipe 1
9 | 40DH*600003 KERSE Low pressure pipe 1
10 | 40DH-600012 RS High pressure pipe 1
11 | 40DH-600006 BEEE High pressure pipe 1
12 | 40DH-600007 BIERE High pressure pipe 1
13 | 40DH*600002 KRS Low pressure pipe 1
14 | 40DHW19-600001 | W iih e & Rubber pipe 1 ®® D
15 | 40DH-600023 (8] i Ji Rubber pipe 1
16 | 40DH-610000 ZHR R Multi—way valve control 1
17 | 40DH-600010 MR el e Rubber pipe 1 ®D06O
18 | H500-600003 BREEE High pressure pipe 1 ® D
19 | H500-600004 B High pressure pipe 1 ® O

-149.-



Kl 63 W RS : ) Hydraulic system( Il )
Fig.63

-150-



& 63 WHEE% () Hydraulic system(ll) © CPC40-HG27
Fig.63 ® CPC45-HG27
© CPC50-HXG10
5 A =7 £ Fr o) rEGE A A
Remarks series
Item Part No. Description Q'ty No.
1 |3-60-00-02 BRI Bolt 1
2 | GB1235-76 O JE# #t8 26x2.4 O-ring 8
3 | 3-60-00-21 LK Connector 1
4 | Q672 W22 20 Clamp 2
5 | 3-60-00-04 B Bolt 3
6 30DH-600010 R EAK Connector 3
7 | GB5783-86 142 M6x16 Bolt 2
8 | GB93-87 #HHE 6 Washer 2
9 | 30DH-600017 58 3 Clip 1
10 | 40DH-600019 B EE Bk Rubber block 1

-151-



K 64 W Z49.(Z) Hydraulic system( Il )




K64 WERS () Hydraulic system(ll) @& CPCD40H-G10

Fig.64 CPCD40H-W19
© CPCD45H-G10
@ CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

Fe f 5 PR B ﬁ%ﬁ?fﬁsﬁ

Item Part No. Description Q'ty No.

1 |3-60-00-02 B ‘Bolt 1

2 | GB1235-76 0 B % 26x2.4 O-ring 8

3 | 40DH-600100 SN Connector 1

4 | Q672 S ZAAH 20 Clamp 1

5 | Q672 MR 2R HFHE 24 Clamp 2

6 |3-60-00-04 BHRIR Bolt 3

7 | 30DH-600010 (5872 S LN Connector 3

8 | GB6170-86 1 M12 Nut 4

9 | GB93-87 g 12 Washer 4

10 | GB5783-86 @ M12x35 Bolt 4

11 | GB1235-76 O I %$iB 42x3.5 O-ring 2

12 | 40DH-600022 E: S LS Connector 1

13 | 40DH-600021 B Bolt 1

14 | Q672 W2 R AHE 45  Clamp 2

15 | 40DH-600016 HEE#EL Connector 2

16 | GB1235-76 O LB 32x3.5 O-ring 2

17 | 40DH-600015 B R Bolt 1

18 | GB1235-76 O JB % P 40x3.1 O-ring 2

19 | 40DH-600014 BHEHELK Connector 1

20 | GB1235-76 O %+ 30x3.5 O-ring 1

21 | 40DH-600013 BEEE L Connector 1

-153-



& 65 WHEFES (=) Hydraulic system(1ll)
Fig.65

-154-



] 65 WIEF#S (=) Hydraulic system(ll) © CPC40-HG27
Fig.65 ® CPC45-HG27
F5 . = U4 ® Bt £ alaE H 4
Remarks series

Item Part No. Description Q'ty No.

1 {;vggL“FZSL—M* B PRS2 A U Y Diffluent valve 1

2 | JB982-77 R 22 Washer 1

3 | 40DH-600018 HAEEEL Connector 1

4 | Q672-24~G00 Wiz X 5E 24 Clamp 2

5 | 40DH-600017 BHiEE L Connector 2

6 | JB982-77 #E 33 Washer 2

7 | GB93-87 #5710 Washer 5

8 | GB5783-86 B2 M10x80 Bolt 3

9 | Q672-45-G00 B 22 A5 45 Clamp 2

10 | 30DHBW9-600001 | &4k Connecotr 1

11 | GB1235-76 O &+ 35x3.1 O-ring 1

CBHZG-F40-

12 AFH6I~G00 W Gear pump 1

13 | GB5783-86 124 M10x30 Bolt 2

14 | H400-600101-000 | &4k Connector 1

15 | GB1235-76 O L+ 24x2.4  O-ring 1

-155-



Kl 66 WEZ% (=) Hydraulic system(Ill)
Fig.66

-156-



&l 66 WiFEZ% (=) Hydraulic system(1l) © CPC50-HXG10
Fig.66

e r 5 % Fr Kokt £ E0E HE R

Remarks series

Item Part No. Description Q'ty No.

1 | IWFL-F25L-14-G00 | 3548 7 4% 1 18 Diffluent valve 1

2 | JB982-77 P8 22 Washer 1

3 | 40DH-600018 EUE AL Connector 1

4 | Q672-24-G00 W22 X5 24 Clamp 2

5 | 40DH-600017 BiEEEL Connector 2

6 |JB982-77 #1533 Washer 2

7 | GB93-87 #1510 Washer 3

8 | GB5783-86 2K M10x80 Bolt 3

9 | Q672-45-G00 WM RHHE 45  Clamp 2

10 | GB5782-86 BEHE M12x50 Bolt 2

11 | GB5783-86 24 M8x25 Bolt 8

12 | GB93-87 #u g 8 Washer 8

13 | H510-603000-000 | M af#: 22 Flange assembly 1

14 | GB1235-76 O B %3t 35x3.1  O-ring 1

15 | gog 0T AMIL g Gear pump 1

16 | GB1235-76 O B % &f 18 45x3.5 O-ring 1

17 | H510-604000-000 | Mgk 22 Bk Flange assembl, 1

-157-



K 67 WEEREG (= )A Hydraulic system (1l )

-158-



K67 WHEZRES (=) Hydraulic system(ll) @& CPCD40H-G10
Fig.67 ® CPCD40H-W19
@ CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19
Fe A= 4 i | e AR
Remarks sertes
Item Part No. Description Q'ty No.
1 | 40DH-600024 BARIE s Bolt 1
2 | JB982-77 #HE 16 Washer . 6
3 | 40DH-600025 Bk Connector 1
4 Q672 S22 X5 20 Clamp 1
5 | 50DCW18-700002 | &riziZie Bolt 2
6 | 40DH-600005 BeiEiEskik Connector 2
7 | IWFL1-F25L-14 | B34 4 i g Diffluent valve 1
8 | JB982-77 H#uE 22 Washer 1
9 | 40DH--600018 HiBEEL Connector 1
10 | Q672 U 22 IR 24 Clamp 2
11 | 40DH-600017 HimgEEL Connector 2
12 [ JB982-77 #pE 33 Washer 2
13 | GB93-87 [ . 10 Washer 3
14 | GB5783-86 2 M10x80 Bolt 3
15 | GB5783-86 1 M6x16 Bolt 2
16 | GB93-87 #HE 6 Washer 10
17 | 30DH-600017 & g Clip 1
18 | 40DH-600019 2B 2k Rubber block 1
19 | GB5783-86 BH M6x25 Bolt 8

-159-



-160-

WRIE RS ( E) Hydraulic system(1ll )



K67 WIEALZ(Z) Hydraulic system(ll) @ CPCD4OH-GI0
Fig.67 CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
® CPCD50H-XG10
(D CPCD50H-XW19
F5 f 5 4 Fr B I%&E}Z{Lﬁﬁ?’ﬁ’ﬂ
[tem Part No. Description Q'ty emdrNZ. e
20 | 40DH-604000 W2 B Flange assembly 1
21 | GB1235-76 O JE#% &8 35x3.1 O-ring 2
22 | CBQ-FS50-AFHL | i % Gear pump 1
23 | 40DH-603000 vl 22 Bl Flange assembly 1
24 | GB6170--86 wEE MI12 Nut 2
25 | GB93-87 # 12 Washer 2
26 | GB5782-86 1 M12x50 Bolt 2
27 | Q672 XN A 45 Clamp 1

-161-



Hydraulic system([V)

HEZ5:()

>,

W

| 68

Fig.68

-162-



%] 68 WIEES (M)  Hydraulic system(IV)  © CPC40-HG27
Fig.68 1 CPC45-HG27
© CPC50-HXG10
¥ ft = i s B | i el B g
Remarks series

Item Part No. Description Q'ty No.

1 40DH-600200 Q0 % 4 3. Connector 4

2 | N163-603100 W1 g2 Breather 1

3| O IBOR ] g g Oil filter I

4 | H510-605100-000 | W i & Oil suction pipe 1

5 | GB93-87 #HHE 6 Washer 4

6 | 30DH-600008 s Rk Connector 2

7 1JB982-77 #HE 16 Washer 2

8 | GB5783-86 A M8x20 Bolt 8

9 | GB93-87 #hE 8 Washer 8

10 | 40DH-600011 AR e Seal gasket 1

11 | Q672-45-G00 XN 22 3 45 45 Clamp 1

12 | GB5783-86 MR M6x15 Bolt 4

-163-



WIE RS (V)  Hydraulic system(IV)

Kl 69

Fig.69

164



K69 WEFRZG (M) Hydraulic system(IV) @ CPCD40H-G10

Fig.69 CPCD40H-W 19
@ CPCD45H-G10
& CPCD45H-W19
@ CPCD50H-XG10
(D CPCD50H-XW19

F5 A 24 Fx WO | 2% i A 4 A

Remarks series

Item Part No. Description Q'ty No.

1 | 40DH-600200 Q0° 4 £ 3k Pipe connector 4

2 | 30DH-600008 HiAEEL Connector. 2

3 | JB982-77 #PH 16 Washer 2

4 | GB5783-86 2 M8x20 Bolt 8

5 {GB93-87 #.p 8 Washer 8

6 | 40DH-605000 B 2 B Oil filter assembly 1

7 | 40DH-600011 b e Seal gasket 1

8 1Q672 XA 22 XA HE 45 Clamp 1

9 | GB5783-86 A M6x15 Bolt 4

10 | GB93-87 | HE 6 Washer 4

-165-



Z Y. Multi-way valve control

-166-

Fig.70

El 70



& 70 L EEYN  Multi-way valve control G CPC50-HXGI10
Fig.70
a2 R = ‘L N FrFEGE R 4
Remarks series
[tem Part No. Description No.
| |sopH-sloooz | mAFR Lifting knob P——
2| H510-610300-000 | 27} F-b4 Control lever K 2
3 | GB5783-86 2 M6x16 Bolt
4 |GB93-87 108 6 Washer
5 | H510-610100-000 | &5%h 1 Pin shaft-
H510-610200-000 | &i%h 2 Pin shfat e PUIE I A
6 |30DH-610004 | @EFim Knob,attachment ﬁ%g e
30DH-610009 | KR (255, Hhi) i‘ﬁiﬁi@mpmb
30DH-610010 | $R% (Jekt) Lable (rotating)
7 | H510-610600-000 | F4%5 4 Lever 5= A
8 | H510-610500-000 | F45 3 Lever
9 |30DH-610008 | MEBTFIE Knob,side—shift
10 | H510-610400-000 | {54 F 45 Tilting lever
11 |30DH-610003 | st T4 Tilting knob
12 | GB5783-86 4 M10x20 Bolt
13 | GB93-87 5 10 Washer
14 | H510-610001-000 | 722 Bracket
15 | H510-610002-000 | tH Washer ﬁé%ﬂ%
16 | 3E-610005 s Shaft sleeve ﬁ%%g 3
17 | 30DH-615004 | ZZjetid M10 Nut ﬁ;gf;% >
18 | H510-611100-000 | 72 et £ 2 FF £ Rod i;g};g}fﬁ

-167-



\ / —
\ ‘/ \ /
O\ \E©

\
W\

N

=N
A
/28R
=4

/.
S

Z I IJERDL Multi-way valve control

14

[ ,m ev . EX N\
%@m’%@még = @\% 7\&) © @, -

= \ A

13

-168-

Kl 70
Fig.70



& 70 L B EE9.  Multi-way valve control G CPC50-HXG10
Fig.70
Fe AV =2 4 7 o | A gGE AR
: Remarks series
[tem Part No. Description Q'ty No.
B & . ) 2 BT 6
19 | GB882-86 5%l 8x32 Pin shaft 4 S UL A 8
20 | GB91-86 44 3.2x16 Pin 4 [ b
- : = HKAt 3
21 | 30DH-615003 K213 Nut 2 5 PUBERE 4
22 | GB6170-86 BE M10 Nut 2 FH F
23 | 40DH-611200 SR 8GE HEAF B K Rod 2 ERS
24 | GB894.1-86 Pk 16 Snap ring 1
25 | GB97.1-85 il 16 Snap ring 1
26 | H510-610010-000 | $vp Washer 1 ot it Jin e
H510-610003-000 | & Sleeve 1 X PU B s A
ZSB-120F-A0-T- N Multi—-way valve
21 GO0 Z B 18 control 1
28 | GB97.1-86 $pE 12 Washer 4
29 | GB93-87 # ] 12 Washer 4
30 | GB5783-86 24 M12x25 Bolt 4
31 | GB1235-76 OB & & 35x3.1  O-ring 2
32 | H510-610005-000 | 33L& Connector 1
33 | H510-610004-000 | &2 Bolt 1
34 | JB982-77 g5 27 Washer 3
35 | H510-610006-000 | HiE &L Connector 2
36 | H510-610007-000 | &iE42 4 Bolt 1
37 | H510-610008-000 | 3k {k Connector 1
38 | H510-610009-000 | H@E &3k Connector 1

-169-



Kl 71 & R Multi-way valve control
Fig.71

\IH:‘L‘W« B (TN
It coedlitd N
[ “H;“‘H AR A

“’/,_‘ riwulp
S ."11'
| !

AN

-170-



K71 LB, Multi-way valve control (A) CPCD40H-G10
Fig.71 CPCD40H-W19
O CPCD45H-G10
® CPCD45H-W19
@ CPCD50H-XGI10
(D CPCD50H-XW19
F8 - # 7 | LESUE
Item Part No. Description Q'ty No.
1 |30DH-610002 EAFHE Lifting knob 1
2 | 40DH-610400 BIFH Control leyer 1
3 | GB5783-86 W M6x16 Bolt 1
4 | GB93-87 B#IE 6 Washer 1
5 | 40DH-610100 a1 Pin shaft 1
40DH-610200 tHE 2 Pin shfat 1 o |
40DH-610300 Hith 3 Pin shaft 1 B uEk it A
6 |30DH-610004 | J&EFim Knob,attachment 1 i%g -
ODH-610009 | #RAE G B b oa™Pi |
30DH-610010 FRE (BERE) Lable (rotating) 1
7 | 40DH-610700 FH 4 Lever 1 X% Pk At
8 | 40DH-610600 FH 3 Lever 1 & = JUER AT
9 | 30DH-610008 gz =il Knob,side—shift 1 W
10 | 40DH-610500 RsFA Tilting lever 1
11 | 30DH-610003 B & Tilting knob 1
12 | GB5783-86 Wi M10x20 Bolt 4
13 { GB93-87 #E 10 Washer 4
14 | 40DH-610001 e Bracket 1
40DH~-610003 g Bracket 1 B = Bt
40DH-610004 | %28 Bracket 1| S

-171-



K 71 40DH-610000 £ & W] H52 40 Multi-way valve control
Fig.71

-172-



K71 ZmEY9  Multi-way valve control @A) CPCD40H-G10
Fig.71 CPCD40H-W19
O CPCD45H-G10
© CPCD45H-W19
@ CPCD50H-XG10
@D CPCD50H-XW19
Fe £ 5 o R PR & ald R
Remarks series
[tem Part No. Description Q'ty No.
- % IR 2
15 | 40DH-610002 el Washer 1 SE PUEE RS 3
16 | 3E-610005 g Shaft sleeve 2 ﬁvzq%gj; .
e THRAT 3,
17 | 30DH-615004 ZERESREE M10 Nut 2 S B A 4
18 |40DH-611100 | fEHEHREBCE BEATF SR Rod 2 ﬁ@%ﬁﬁj{ Py
19 | GB882-86 st 8x26 Pin shaft 4 ﬁ%%g g’
" . 2k = HEBT 6,
20 | GB91-86 B 3.2x16 Pin 4 iR 8
B ZBRAT 3,
21 | 30DH-615003 K42} Nut 2 Ay 4
% =BT 3,
22 | GB6170-86 12 M10 Nut 2 gmlﬁéﬂ“
. % —HRAT 3,
23 | 40DH-611200 F IR LUE AT B R Rod 2 S U HE R 4
24 | CDB=F20D-00 & BT 1) 1 Multi-way valve 1

control

173~



Kl 72 HL A A4 FElectrical system
Fig.72

24
5

26
30

1D

&

AOMNY

29

|
[ ]

%8KQR \IJ o>

-2

Foaeg
ie 9

] |

B0 8 MSS

[ERLISTETYRTET ]

T gaseuyy FauynsT+ ERTERrEEP
=2 ] ] l

L es o 01
® @ i @ ®

2

174



K 72 %4 Electrical system © CPC40-HG27
Fig.72 ® CPC45-HG27
F5 R % # f/’ﬁ SURE) £ T E0E F R
Remarks series

[tem Part No. Description Q'ty No.

1 | WD100x90 ARTERYT 12V Right head lamp 1 N
2 | Z-QX85x85/40DH | £ #i/NT 12V Right side lamp 1

3 | FXK-700 FRIEITH & Turn signal lamp switch | 1

4 | JK-107 KNKT I gf‘f:fh“ght & signal lamp) AR
5 | JK406C | BIMGEEHIFE  Pre—heat & start switch | 1

6 | HXJ-02 it 12v Timer 1 A FER
7 | DW-2 KR Water temperature gauge | 1 HAEUER

8 | DR-2 WEE 12V Oil quantity gauge 1 HE M ERR
9 i W iz 4L Horn push-button 1 77 1) £ i

10 | DL124ED myl 12V Horn 1

11 | Z-QX85x85/40DH | ZZfi/IMT 12V Left side lamp 1

12 | WD100x90 ZERTIBAT 12V Left head lamp 1

13 | YDI10I e A28 12V Time relay 1 Ha R
14 | JD195 FAAE L 32 12V Preheat relay 1 YA ER
15 | BX306 TRBG 22 & Fuse 1

16 | DS-202 TR Check knob 1 HAELFER
17 | SG 12V WrsEas 12V Fuse 1 HE LR
18 | JK231 HIBHTIF % Brake switch |

19 | JK232 (HESIPIES Reverse switch 2 75 R 46
20 | JK232 ZEREEIIFXK  Neutral start switch 1 7R S D

21 (YZB;‘?—O.OSMPa) P IR fxﬁlchpwssure warming 1 KB B
22 Pk 2 Glow plug 4 KA
23 | WG-2(Z34") KRG s Water temperature sensor | 1 HAFER/
24 | ZDXZ20OY i 12V Right tail lamp 1

-175-



0l

é HEH

!
O

O

:
&

[
TREE +2ahkktE

AGREEES |

1]

anuopBErRa

B RA GR

|

—
"\)

WoJSAs [ERIRBEY (6]

[e]

BELH

RNWVGW

9¢

)=

144

L8
L ¥



Kl 72 S % Electrical system C) CPC40-HG27
y

Fig.72 ® CPC45-HG27

Fs (A=) % o Kok | & TE sl 42 R
Remarks series

Item Part No. Description Q'ty No.

25 | BJ-130 ML 12V Licence lamp 1

26 | SG-Z % R3S 12V Reverse warner 1

27 |IQ1 EENAE 2 12V Start relay 1

28 | QD1401 'YL 12V Starter 1 EHHLE

29 | JFWBI15D-N ZHylL 14V Alternator 1 R PLE

30 [Z0R22005 | g 12V Left tail lamp 1

31 | JFT147-14B HLIEE 28 12V Pressure adjuster 1

32 | RG-2(Hi#% 560) | mitfe/%es 0il quality sensor 1 HE PR

33 | 6-QA-105S ek Battery 1

-177-



Kl 73 A 54 FElectrical system
Fig.73

24
&
Lf
26
27
.
(%]
—

17
17

HRAAD|
imnwan

agnsusk T 23 SR S= 4 R

“@ Lo
39

%L;%? %Ll% ML(%@ Jém?%gzﬁg)

N @-T

-178-



K 73 A% Electrical system © CPC50-HXG10
Fig.73

5 AV =2 # i Bk | & PEBEE JHE A

Remarks series

ftem Part No. Description Q'ty No.

1 | WD100x90 f.aﬁugn 24V Ri;ht head lamp | N
2 | Z-QX85x85/40DH | 7 HI/MT 24V Right side lamp |

3 | FXK-700 B XTI Turn signal lamp switch | 1

4 | JK-107 N i{;;:zlhlight & signal lamp| UL A R
5 | JK406C B IF % Pre-heat & start switch | 1 A RR
6 | HXJ-02 it Timer L daE
7 |DW-=2 KR 24V Water temperature gauge | 1 a1 En
8 | DR-2 MEE 24V Oil quality gauge 1 H AR
9 i) 45 &1L Horn push-button 1 J7 Il £4 i

10 | DL224ED WYL 24V Horn 1

11 | Z-QX85x85/40DH | Ze#ij/MT 24V Left side lamp 1

12 | WD100x90 ZERTIEAT 24V Left head lamp 1

13 | BX306 TREG 22 & Fuse 1

14 | DS-202 KA il Check knob 1 HA U R
15 |SG 24V Hki gy 24V Fuse 1 A U F R
16 |JK231 GLEESPIPS Brake switch 1

17 | JK232 EESIPISS Reverse switch 2 7 4 B
18 {JK232 ZSEGRENFF X Neutral start switch 1 70 R

19 {JQ1A Bk HLES 24V Start relay 1

20 | QD263E L 24V Starter 1 KL
21 | JF2521A L 28V Alternater 1 KL
22 | WG-2(Z34") K 1A% s Water temperature sensor | | HE L ER
23 | JBI3 224" wiEsgegy  Fuel pressure waming g gy e
24 | LHX22055/ | pmdT 24V Right tail lamp 1

40DH

-179-



Electrical system

ARG

& 73

oe

£¢

a4 mos

|

+ EEMHEEEREREEH
]

BFR¥YE=

i
@ﬂ@fﬂ%%

1314
Gl Gel Lo
w&%w@:«m@m %w@w?w

EEFEERE S8 0%y

=i
!
X

Fig.73




& 73

A FEY  FElectrical system

© CPCS0-HXGI10

Fig.73
1
¥ ft = 2 PR B | #& kel A
Remarks series

Item Part No. Description Q'ty No.

25 | SG-Z Bl FE RS 24V Reverse warner [

26 | BJ-130 MRHgAT 24V Licence lamp 1

o7 | LIPSy 24V Left tail lamp 1

28 | JFT147-28B R T 8% 24V Pressure adjuster |

29 | RG-2(ihi4s 560) | whiEfl /sy Oil quality sensor 1 HEACRAL

30 | 6-QA-80S i Battery 2

-181-



A Z 4.  FElectrical system

3
£
26

o @ & I o
Sﬁ, .
mE{Ts ()
e 2 | o
({:‘j e D et e p/g
: T
[ i 71
NHOYANA AN 43 04¥N ADMOS
A, JEID
O
o~
)
3|55 3 EET TN 1
g3y 2 5/ il
Q]]
1 L
['e)
o g <
] RERENHV gEErys. ) ELOPE T
1] I
1 1
T T
@, O o }2\5
ol o Q |
s
| f T
Lo bod b Lo Lef
t i3 W & hi:| k2 W HY
P
o




K 74 A4 Electrical system CPCD40H-W19
Fig.74 ® CPCD45H-W19
(D CPCD50H-XW19
557 (A= 4 B B 7 T B A A
Remarks series

Item Part No. Description Q'ty No.

_1 WD100x90 LHTLT 24V Right }?ed(f l:mp 1

2 | Z-QX85x85/40DH | £ HI/MT 24V Right side lamp 1

3 | JK406C B#GEEIIF X Pre-heat & start switch | 1

4 | FXK-700 R 1 AT FE L Turn signal lamp switch | 1

5 | 8G-224C Ak 2% 24V Relay 1 HA R
6 |IK-107 Jonrgrye  Mead light & signal damp)y g o py e
7 | LASIY-11 7 F 411 Check knob 1 H AN R
8 |DR-2 MR 24V 0il quality gauge 1 H AR
9 | DW-2 MR 24V Oil temperature gauge 1 Ha IR
10 | DW-2 KR 24V Water temperature gauge | 1 HAERER
11 | Z-QX85x85/40DH | ZZRij/MT 24V Left side lamp 1

12 | WD100x90 FERTHBAT 24V Left head lamp 1

13 e W 1 Horn button 1 0 1) BLHC
14 | DL224ED Wl 24V Horn 1

15 | BX306 RE 22 & Fuse 1

16 | HXJ-02 RLE Timer 1 H A URAS
17 A 24V Preheater 1 REHLE
18 | WG-2(Z3/4) B AE RS Oil temperature sensor 1 HA U RAL
19 | JK208A HERIPIPS Reverse switch 2 A A AT
20 |JK231 AT IR Brake switch 1

21 | JK208A ZRGEEIFE  Neutral start switch 1 A AR AT
22 | IN3A AEMk 2% 24V Start relay 1

23 | 23300-06J01 EEHHL 24V Starter 1 R EPLRE

-183-



B %4 FElectrical system

- |
1

-

{ =
= 11
[T 1 ¥2 984N A9aDS
R

"¢}
—6/ FHERGERE

3

|

/

i EEEENEY wFEinE= | ORI

1B

13



& 74 A &Y. Electrical system CPCD40H-W19

Fig.74 © CPCD45H-W19
@ CPCDSOH-XW19

Fe r = % s K| & 1 alh B A

Remarks series

[tem Part No. Description Q'ty No.

24 | 23100-51H00 GEHL 24V Alternater L | ®m@bE

25 | RG-2(iih#4 560) L R Oil quality sensor 2 AR

26 | 6-QA-80S # Battery 2

_ - Oil pressure warning

27 | 25240-89902 TR i A% switch 1

28 | WG-2(M12x1.25) | /KiRf& ka8 Water température sensor | 1 R

29 |LHN220XS3/ ey 24V Right tail lamp |

30 BRI B T 2% Fuel outoff switch 1 KohPLE

31 |SG-Z Bl 5% 24V Reverse warner 1

3p (ZoDXZ20NS/ ) SeiedT 24V Left tail lamp 1

33 | 11067-C8601 s 2% Pre—hestcontrol 1

34 | JD295 Ak 2% Preheat relay 1

_ WK BERE I Water separate warner .-
35 | 16412-L9096 ¥ owiteh 1 L
36 | 22630-10G00 AL BR2S Pre—heat sensor 1 RohPLEd

-185-



Kl 75 FER é}f, Electrical system
Fig.75

23

big- 01
i 8 5
B

—

10A
10

S ol20A

el

[II])

6
=)

—

15

M)
EERRVHY sEwEnE=+ ERCRPPHTE ' “ I
MNEA

-186-



¥ 75 HAE S Electrical system A CPCD40H-G10
Fig.75 O CPCD45H-G10
@ CPCD50H-XG10
Fy R B % 7 RO 1
‘Remarks series
ltem Part No. Description ‘Q ty‘ No.
1 WD100x90 FTIR T 24V Rwh;f;dd 1;mp 1 S -
2 | 7-QX85x85/40DH | A #i/MT 24V Right side lamp N |
3 | JK406C B Pre-heat & start switch | 1 f
4 | FXK-700 1k TE 36 Turn signal lamp switch | 1
5 | SG-224C YkL e 24V Fuse 1 I ER
6 | IK-107 Jongrgpye  Houd light & signal Tamp )y g p gy e
7 | DS-202 2Lk iE ] Check knob 1 H AR
8 | DR-2 W 24V 0il quality gauge 1 AA kR
9 |DW-2 MR 24v Oil temperature gauge ( 1 AA R AC
10 | DW-2 KRk 24V Water temperature gauge \ - M AN FERL
11 | Z-OX85x85/40DH | A RI/IT 24V Left side lamp [ 1
12 | WD100x90 WA 24V Left head lamp \ 1
13 ‘ oLz Horn pushbutton B I 6] £
14 t1)1,224}39 B\ 24V Horn 1
15 | BX306 R W 22 & Fuse 1
16 | HXJ-02 NP Timer 1 HEICRR
17 | JFT147-28B HLIEH 15 4% 24V Pressure adjuster 1
18 | WG-2(234) WSS Oil temperature scasn | 1| A4 KR
19 | JK208 HESIPISS Reverse switch 1 A5 AR D
20 | JK231 i s AT % Brake switch 1
21 | JK208 R EFFE Neutral start switch 1 7R S AF
22 | JQ1A R EH Ak 2% 24V Start relay ! 1
23 | QD263E BB 24V Starter 1 & LA

-187-



&l 75 HA A4S Electrical system
Fig.75

o
—

;

v

big. 3
%
¥ OoU
L3

B smmwnEy smesr BRI

SN |
a8
-
-
=)
el ———
R
[ ————————
O ——————

-188-



K] 75 L. &% Electrical system @ CPCD40H-G10
Fig.75 @ CPCD45H-G10
@ CPCD50H-XG10
5 £ % % FR Ko HEEE R
Remarks series
Item Part No. Description Q'ty No.
24 | JF2521A RHEYL 24V Alternater | K EHHLAE
25 | RG-2(Hhi#4 560) | 15 52% Oil quality sensor 1 HE KRR
26 | 6-QA-80S EH Battery 2
YB132-14"- 5 Fuel pressure warning .
27 | 0.08MPs AR 2R switch 1| #HEPGERR
28 | WG-2(Z3%") IK IR R ES Water temperature sensor | 1 HE N FER/
29 | LoHN220355/ AEA 24V Right tail lamp 1
30 | BJ-130 FEREAT 24V Licence lamp 1
31 | SG-Z Bl FEIREZE 24V Reverse warner 1
3p [L-HX220655/ | foeht 24V Left tail lamp 1

40DH

-189-



AT

Tig 76

/////

16

NONANN /,/,/H,/.///%ﬂ,/,;/

NN ETRNI T

2]

N ///v//%
<oy 1 L TTTITT

-190-



&l 76 fPTiZE  Overhead guard @ CPCD40H-G10

Fig.76 CPCD40H-W 19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
@ CPC50-HXG10
® CPCD50H-XG10
(D CPCD5SOH-XW19

5 r % 2 PR e RiEsiE A ER

Remarks series

Item Part No. Description Q'ty No.

1 | 30DH-800001 A Air intake window 1

2 | 40DH-800001 Bl Right rear support 1

3 | GB97.1-85 HE 12 Washer 6

4 | GB93-87 #HE 12 Washer 6

5 | GB5783-86 2 E M12x30 Bolt 6

6 | 40DH-801000 T Upper frame 1

7 Q671 WL BB HERS 10 Clamp 2

8 | 40DH*800001 ﬁéﬁl,bmo Right water pipe !

9 | GB67-85 B2ET M5x20 Screw 2

10 | GB97.1-85 Hhig S Washer 2

11 | A-0199001 e Arm reat 1

12 | 40DH*800002 dﬁz{(ﬁl leaso  Left water pipe 1

13 | 40DH-800002 fofa 34 Lefe rear support 1

14 | 30DH-800002 I8 Rear lamp bracket 2

15 | 30DH-000007 Ja B 4 Rear rubber gasket | 2

16 | 30DH-000008A | R 4 Front rubber gasket | 2

17 | 30DH-000005 RS Bolt 4

18 | GB93-87 #1516 Washer 4

19 | 30DH-000004 #[5 Washer 4

-191-



S (—)  Lifting part( 1)

B 77

Fig.77

- . G i wﬁv\b

&R NN i g% % \

/ ’ o
Owuj\ ’. A [Jl)\\ /0 ¥ M
X///// e T € 7 8 T e
/ :

\
5
™~
.
3
12
8.
22

14
15.16
G

4 A RED N Q)
A Yo Q < \ 5V /[ =
’\ / S AN DN
‘ \ Ay
7
N
/

@wh?\w S

6
=t
st WO

OS=F SIS

——
A <
) =

4

R
\\\\\\\ /1 \\\\\\\\\y
\\\ -
/A

-192-



&l 77 BFH M (—) Lifting part( 1) @ CPCD40H-G10
Fig.77 CPCD40H-W 19
© CPC40-HG27
© CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
e B % i ¥R A EESGE R FA
Item|  Part No. Description Q'ty |omarks seres
1 | 4M3F-200000 AT SRR AR Inside mast ass'y 1
2 | 4M3F-100000 e Outside mast 1
3 | GB91-86 B 4%20 Pin 4
4 | GB/T6074-1995 |4k % LH2023(t=31.75) Chain 2
5 | 40M3.3-800002 | 4%l Pin shaft 4
6 | 40M3.3-800001 |44k Connect 4
7 | 50M3A-800001 |z} Nut 8
8 | GB5782-86 144 M16x80 Bolt 2
9 | GB93-87 HhE 16 Washer 2
10 | 40M3.3-000002 | % # Adjust gasket 2
11 | 40M3.3-000003 | i % 4k Adjust gasket 2
12 | GB6170-86 12H M20 Nut 2
13 | 3DM3-000002 | 4Z4T Screw 2
14 | GB6170-86 24 M8 Nut 8
15 | 4M3H-400000 |4 FHREmh kL Right lifting cylinder| 1
16 | 4M3H-500000 |Z-FHRéEmhL Left lifting cylinder | 1
17 | 4M3H-700000 |WBRE% 0il pipe system 1
18 | 4AM3H-000002 |45k Rubber gasket 2
19 | 4M3H-000001 | L C e Bolt 2
20 | 50M3A-800002 | ERiZA} Ball nut 4
21 | GB91-86 45 2.5%28 Pin 4

-193-



Lifting part( I )

T (—)

B 77

Fig.T7

=

i /
110
\\\

W \\\\\\\\\\\\ \

7
3 4

=

\\\\ /o \\\\\\\:..w.
\\\\ k.l
\\

SRV
/

-194-



& 77 BRI (—)  Lifting part( 1) ® CPCD40H-G10
Fig.77 ® CPCD40H-W19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
F2=) A= i ¥t | s T ekl A % Y
Item Part No. Description Q'ty Remarléz.series
22 | 4AM3H-600000 (ERRTERN Tilt cylinder 2
23 | 4AM3H-001000 Ak Pin shaft . 4
24 | GB93-87 #.E 10 Washer 4
25 | GB5783-86 2k M10x20 Bolt 4
26 | GB1152-79 AF M10x1 01l cup 4
27 | GB5783-86 12 M16x30 Bolt 8
28 | GB93-87 #E 16 Washer 8
29 [ GB97.1-85 #E 16 Washer 8
30 | 4M3H-003000 Patran Load bracket 1
31 | 4M3H-010000 e sy Fork 2
32 | 4AM3F-300000 X BR B, Fork shelf assembly| 1
33 | 3M3H-010101 BF Handle 2
34 | 4M3H*010102 | #5% Spring 2
35 | 3M3H-010102 £ %h Pin shaft 2

-195-



I (=)  Lifting part( 1)

&l 78

Fig.78

7))

I

OO

47
/17
7
Y/
- /,?‘4\\ /e,

- \\\‘%MWM.\\\\\\\?.

-196-



K 78 AN () Lifting part(1) @ CPCD40H-G10
Fig.78 CPCD40H-W19
© CPC40-HG27
@ CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
=223 £ =) % b K | 7 TE R Y A A
Item Part No. Description Q'ty Hemarﬁf,_ sories
1 | 4M3F-100000 RS Outside mast 1
2 GB68-85 A M8x16 Bolt 4
3 40M3.3-100002 | S 4 Guide plate 2
4 | 40M3.3-100003 |jH%Eh Adjust gasket 2
5 | 40M3.3-100006 | %4 Adjust gasket 2
6 10310D-G0O0 BEAER Lift roller 2
7 GB894.1-86 Pl 50 Snap ring 2
8 S50M3A-120003 | %}/E Collar spacer 444
9 40M3.3-101001 |%h Shaft 2
10 | 30806 725 4 Shk:roﬂer 2
11 | GBR894.1-86 4 30 Snap ring 4
12 | GB93-87 #R 12 Washer 4
13 | GB5782-86 i M12x50 Bolt 4
14 | GB1152-79 WA M10x1 01l cup 2
15 |40M3.3-100004 |BHEL Bearing 4
16 | 40M3.3-100005 |#®h&= Bearing cover 2
17 | GB93-87 #E 20 Washer 4
18 | GB5785-86 e M20x1.5-110 Bolt 4
19 1 50M3A-120004 | if%& Adjust gasket 12

-197-



) Lifting part(Ill)

2 T2

Kl 79

Fig.79

S
TAS

Y/

/&N
S\

I y \ 24/
(s ; ’ - W Jrrr, /;

Nl

~ /‘,N,,,////./ Mot B
T R

R s

. A\
71 T T

LI s 1 g

T i
< N
. /,/,//ﬁ/,//@?///

' /4/////%/AW/,// V2

/LS

et P

RGN

-198-



’ 79 EFAE(=)  Lifting part(1ll) @ CPCD40H-G10
Fig.79 CPCD40H-W19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
FE Ot B T | 45 T S A 4 R
Item|  Part No. Description Qty [Memarks series
1 4M3F-201000 IS RIRE YN Inside mast body 1
2 | 40M3.3-200002 |GEicHy Chain shaft 2
3 S50M3A-100002 | 1Fzhik Retain plate 2
4 GB93-87 #®iE 8 Washer 4
5 GB5783-86 12 M8x20 Bolt 4
6 | 40M3.3-200001 |4 Adjust gasket 2
7 | 780408 HE Chain cheave 2
8 | 4M3F-202001 *HE Collar spacer 4 1
9 | C2-5-G00 MR Cross roller 2
10 | 40M3.3-201002 | Adjust gasket 4
11 | GB93-87 #E 12 Washer 4
12 | GB5782-86 2 M12x50 Bolt 4
13 | GB894.1-86 48 50 Snap ring 2
14 | 10310D-G00 EIERRE Lift roller 2
15 {40M3.3-201003 | F#EEH Adjust gasket i\

-199-



(L) Lifting part(IV)

& 80

Fig.80

Y

7
V

b))

a

/,

AR

e

/

.

7

\\\\ VT

<

G R //

-

o
g

-200-



Bl 80 I (PY)  Lifting part(IV) @ CPCD40H-G10
Fig.80 CPCD40H-W19
© CPC40-HG27
CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
FE R 8 * WBt | 4 BB R
Ttem Part No. Description Q'ty [Tomarks series
1 4M3F-301000 e Fork shelf 1
2 10310D-G00 BHIE® Lift roller - 4
3 GB894.1-86 ¥E 50 Snap ring 4
4 | GB894.1-86 P4 30 Snap ring 4
5 | 30806-G00 bzt Cross roller 4
6 | GB5782-86 e M12x55 Bolt 8
7 GB93-87 #E 12 Washer 8
8 4M3F-302001 ) 72 5 Cross roller seat 4
9 | 4AM3F-302002 1A B Adjust gasket 8

-201-



Lifting part( )

(=)

4

&1

& 81

Fig.81

12
)
22

14
15.16

\ / Q .x..“ <
a7\ Vilis
G Ry i
(7

a \IDM’" '@V/ ////// ////////// ///\////////// A .&\ € VWS ﬁv&
’/ <
\ T
> R -

r\ﬂﬁ \//HH J‘,////////,.f ‘ i\ __
N ////i,,, ‘ '&&\\\\&\\\\\\\\\\f , Vi

\,,.P 7 ;\...A.
[~ )\

\\\Q/.Il
\\ B
/

-202-



&l 81 I (—)  Lifting part( 1) @ CPC50-HXG10
Fig.81 @ CPCD50H-XG10
(D CPCD5SOH-XW19
¥ A %, i o B E0E AR
Ttem Part No. Description ty [omarks series
; 1 | HSOM300-200000-000 | P 1 28 %, Inside mast ass'y | 1
2 | HS0M300-100000-000 | 4} 148 Outside mast 1
3 | GB91-86 B 3x20 Pin 4
4 | GB/T6074-1995 4% 2% LH1644(1=25.4) Chain 2
5 | HSOM300-002002-000 | 4%} Pin shaft 4
6 | HSOM300-002001-000 | 4% %423k Connect 4
7 | 50M3A-800001 9213 Nut 8
8 | GB5783-86 B M16x80 Bolt 2
9 | GB93-87 #E 16 Washer 2
10 | 40M3.3-000002 P Adjust gasket 2
11 | 40M3.3-000003 e Adjust gasket 2
12 | GB6170-86 12 M20 Nut 2
13 | 3DM3-000002 24T Screw 2
14 | GB6170-86 W IE M8 Nut 8
15 | 4M3H-400000 15 T+ Ve 5T ?yil‘b’i};ltdgiﬁi“g 1
16 | 4M3H-500000 Je FHE I L gjlfitnggng 1
17 | 4M3H-700000 bk R G Oil pipe system 1
18 | 4M3H-000002 i Ygrs Rubber gasket 2
19 | 4M3H-000001 T T A S YR Bolt 2
20 | 50M3A-800002 ERIZ £} Ball nut 4
21 | GB91-86 5 2.5%28 Pin 4

-203-



I (—) Lifting part( I )

Fig.81

& 81

8

9
10
1

Iy
22

y B

m‘IV o
ANGHED / .@/)////// T
/\ = (7 N ,// X
/ |

{7 r // . \ .,”Nv////// .

/NG =
TN
1 ‘\%«wmwo#m

dm (A

-204-



K81 EFALIF(—) Lifing part(1)  © CPC50-HXG10

Fig.81 @ CPCDSOH-XG10
O CPCDSOH-XW19

E2=) V.- B BOE | S i sdE R A

Item Part No. Description Q'ty [Remarks series

22 | AM3H-600000 SRR Tilt cylinder 2

23 | 4M3H-001000 S Pin shaft 4

24 | GB93-87 8 10 Washer 4

25 | GB5783-86 244 M10x20 Bolt 4

26 | GB1152-79 AR M10x1 0il cup‘ 4

27 | GB5781-86 4 M16x30 Bolt 8

28 | GB93-87 3nE 16 Washer 8

29 | GB97.1-85 $H 16 Washer 8

30 | 4M3H-003000 BT Load bracket 1

31 | H50M300-010000-000 | 4% X f %, Fork 2

32 | HS0M300-300000-000 | 5% S48 24 i, Fork shelf assembly| 1

33 | 3M3H-010101 F Handle 2

34 | 4AM3H*010102 B Spring 2

35 | 3M3H-010102 &4 %h Pin shaft 2

-205-



ETFEMAE()  Lifting part(1)

Kl 82

Fig.82

R
— i A\ NN OSSR ¢\
Y1i 14, \\\\\

T Il i

/ \\\\\R )00

-206-



& 82 EFLE()  Lifting part(11) © CPC50-HXG10
Fig.82 @ CPCD50H-XGI10
(D CPCDSOH-XW19

=222 B w B | & s 4 A
ltem Part No. Description Qrty |Remarks series

1 | HSOM300-100000-000 | #7742 Outside mast 1

2 | GB68-85 B M8x16 Bolt 4

3 | 40M3.3-100002 SR Guide plate 2

4 | 40M3.3-100003 ] e Adjust gasket 2

5 | 40M3.3-100006 A B A Adju’st gasket 2

6 | 10310D-G00 IR Lift roller 2

7 | GB894.1-86 £ 50 Snap ring 2

8 | 50M3A-120003 #f Bl Collar spacer 44

9 | 40M3.3-101001 iy Shaft 2

10 | 30806 MR Side roller 2

11 | GB894.1-86 P41 30 Snap ring 4

12 | GB93-87 $upE 12 Washer 4

13 | GB5782-86 B M12x50 Bolt 4

14 | GB1152-79 AR M10x1 0il cup 2

15 | 40M3.3-100004 R Bearing 4

16 | 40M3.3-100005 R 5 Bearing cover 2

17 | GB93-87 #pE 20 Washer 4

18 | GB5785-86 #E# M20x1.5-110  Bolt 4

19 | S0M3A-120004 A B Adjust gasket 12

-207-



) Lifting part(1ll)

BT (

& 83

Fig.83

LI

\\\\\

=/

\\Ow.

, _/%ﬂ,/////////,////// VA

il

iyl

7 Ry

T 77 1T T

LTI 1 s

sy 1S

/ ..
/ L IANNANTTANY LXYNY

////

/@///m%/

rennans

Y RN

Nk

, /////////,////V////////// L

st LTI

-208-



K 83 B4 (=)  Lifting part(Il) © CPC50-HXG10
Fig.83 ® CPCD50OH-XG10
@D CPCD50H-XW19

FE ® B %, i Kbk | 0k sl ) 4
Ttem Part No. Description (rty | Remarks series

1 | HSOM300-201000-000 | 4[4k Inside mast body 1 | B
2 | H50M300-200002-000 | %% 4 Chain shaft 2

3 | 50M3A-100002 18R Retain plate 2

4 | GB93-87 #E 8 Washer 4

5 | GB5783-86 B M8x20 Bolt 4

6 | H50M300-200001-000 | # Adjust gasket 2

7 | CW310-00-G0O i Chain cheave 2

8 | 4M3F-202001 ¥t Collar spacer 44

9 | C2-5-G00 2R ¥ Cross roller 2

10 | 40M3.3-201002 Sk ) Adjust gasket 4

11 | GB93-87 #E 12 Washer 4

12 | GB5782-86 #4 MI2x50  Bolt 4

13 | GB894.1-86 PipE 50 Snap ring 2

14 | 10310D-G0O I Lift roller 2

15 | 40M3.3-201003 I Adjust gasket 4

-209-



BEFEMAY) Lifting part(IV)

K 84

Fig.84

0,/

XY/

//,/

R WY/ /
’ e

’
‘

7

7

m

7/
AN

R

-210-



%] 84 ETHHAE () Lifting part(IV) © CPC50-HXG10
Fig.84 @ CPCD50H-XGI10
(D CPCD50H-XW19
je22 A~ % B RO | S TEEGE A A
ltem Part No Description Qrty [omarss series
l H50M3oo-3ooooo-ooo X Fork shelf - 1‘\— o
H50M300-301000-000 | 1§ X 42 Fork shelf 1
2 | 10310D-G00 B R Lift roller 4
3 | GB894.1-86 P4 S0 Snap ring 4
4 | GB894.1-86 P4 30 Snap ring 4
5 | 30806-G00 R 5t Cross roller 4
6 | GB5782-86 WF M12x55  Bolt 8
7 | GB93-87 H$uE 12 Washer 8
8 | 4M3F-302001 7R e JoE Cross roller seat 6
9 | 4AM3F-302002 A Adjust gasket 12
10 | 40M3.3-301003 etk Adjust gasket 8

-211-



fiishmEr  Tiling cylinder

& 85

Fig.85




&l 85 fEi&bMEL  Tilting cylinder @ CPCD40H-GI10
Fig.85 B CPCD40H-W19
© CPC40-HG27
@ CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
@ CPCD50H-XW19
2= ®r B %, i o A ESGE R ER
liem|  Part No. Description Qrry |Remarks series
1 | 4M3H-601000 |#I{k Cylinder body 1
2 GBY9457-88 2 M27x1.5 Nut 1
3 GB97.1-86 #hpE 27 Washer 1
4 |D1 80 #+tE D90 Seal ring 2
5 | 40M3.3-400005 |IKIF Support ring 1
6 GB91-86 &4 5%50 Pin 1
7 40M3.3-400004 |53 Piston 1
8 GB1235-76 O RI%+EtH 35x%3.5 O-ring 1
9 | 4M3H-600001 15 AT Piston rod 1
10 | SF-1 4530 BH56E 4530 Combination bush 1
11 | GB1235-76 O R HIE 90x3.1 O-ring 1
12 | 4M3H-600002 SmE Guide bush 1
13 | 4M3H-600005 PR E] Adjust washer 1
14 |D2 45 B d45 Seal ring 1
15 | GB1235-76 O R%EH B 51x3.5 O-ring 1
16 | 4M3H-600003A |§r3% Cylinder cover 1
17 | CLO085CO BidPE d45 Dust ring 1
18 | GB93-87 #lE 12 Washer 1
19 | GB6171-86 w2 M12x1.5 Nut 1

-213-



i EL Tilting cylinder

K] 85

Fig.85

-214-



& 85 figbisr  Tilting eylinder @ CPCD40H-G10

Fig.85 B CPCD40H-W19
© CPC40-HG27
@O CPCD45H-G10
& CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XGI10
(D CPCD50H-XW19

Fe A % Fx Bk | £  S0E A AR A

Item|  Part No. Description Qrty |Remarks series

20 | GB893.1-86 PHPE 55 Snap ring 4

21 | GB304.5-81 XA GE35ES Bearing 2

22 | AM3H-600004 | E3f Ear ring 1

23 | GB5785-86 2 M12x1.5x40 Bolt 1

24 | GB73-85 AT M8x8 Screw 1

25 | 3M3H-600005 | BBt K Nylon gasket 1

-215-



-216-

FiTHER AT Right lifting jack
EFHREMED  Left lifting jack




&l 86 AFHFEMEL  Right lifting jack @ CPCD40H-G10
Fig.86 EFREMED  Left lifting jack CPCD40H-W19
© CPC40-HG27
@ CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
@ CPC50-HXG10
@ CPCD50H-XGI10
@O CPCD50H-XW19
o1 ko= % s B g AR
Remarks series
Item Part No. , Description Q'ty No.
1 | CL0087C3 B d50 Dust ring 1
2 D2 50 1 d50 Seal ring 1
3 | 3M3H-400001 |43 Plug 1
4 |3M3H-400002 |%T Plug 1
5 | GB74-85 4T M8x12 Screw 1
6 |4M3H-400001A |Sf%E Guide sleeve 1
7 | GB1235-76 O BB 85x3.1 O-ring 1
8 [SF-1 5030 A 5030 Bushing 1
9 | AM3H-400002 |%i%E Bushing 1
10 | 40M3.3-500006 | i % 2 P& Adjust washer 1
11 | 40M3.3-500007 |5 %48 Adjust washer 1
12 | AM3H-400003 |5 E4F Piston rod 1
13 | GB1235-76 O BIFEHE 35x3.5 O-ring 1
14 | 40M3.3-500005A | 3 & 3K Support ring 1
15 | 40M3.3-500004A | 1% %2 Piston 1
16 | D1 60 %+ D70 Seal ring 1
17 | GB848-85 HE 27 Washer 1
18 | GB9459-88 8 M27x1.5 Nut 1
19 | 4M3H-401000 |75 JHi&r Right cylinder 1 | AR
AM3H-501000 | Z=3h&T Left cylinder 1 7o TR I L
20 | GB91-86 4 5x45 Pin 1
21 |3M3H-400010 |%&iEk Pipe connector 1

-217-



&l 87 WEE RS Oil pipe system

|

B
483
(%))

()
Uy

-218-



&l 87 MEE RS Oil pipe system @ CPCD40H-G10
Fig.87 CPCD40H-W19
© CPC40-HG27
O CPCD45H-G10
® CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
@ CPCD50H-XW19
FEl R B %, K BOR e ol
Item Part No. Description Q'ty Remarll\(lz.series
1 GB6170-86 EE M6 Nut 4
2 GB848-85 #E 6 Washer 4
3 40M3.3-700002 | k%5 Clamp 4
4 GB5781-86 A M6x16 Bolt 6
5 Q672 SR 2235 11 Clamp 6
6 |40M3.3-700001 |%& 3k Clip 4
7 | 4M3H*700001  |[ENHE $8xdll Return oil pipe 1
8 | GB93-87 #E 6 Washer 4
9 | 3M3H-700014 |K43k Clip 1
10 [ 4M3H*700007 | [EH%E $8xdll Return oil pipe 1
11 | GB5781-86 2 M6x30 Bolt 1
12 | 3-60-00-13A sk Tee cpnnector 1
13 | 3M3H*700005 FHE d8xdll Return oil pipe 1
14 | 3M3H-700003 Bk Clip 1
15 | 4AM3H*700006 Bk 16 11-970 Rubber pipe onnector| 1
16 | 4M3H-700004 HaE ik Connector 1
17 { GB1235-76 O B 30x3.1 O-ring 1
18 | GB1235-76 O BFEEE 30x3.5 O-ring 1
19 |3-64-00-03 W Spring 1
20 | 40M3.3-701002 | i® Valve 1
21 | 40M3.3-701001 |HE4{& Valve body 1

-219-



{Hﬂ%ggﬁ Oil pipe system

-220-



B 87 i ZE % Ol pipe system @A CPCD40H-G10

Fig.87 CPCD40H-W 19
© CPC40-HG27
@ CPCD45SH-G10
@ CPCD45H-W19
® CPC45-HG27
© CPC50-HXG10
@ CPCD50H-XG10
(O CPCD50H-XW19

Item Part No. Description Q'ty No.

22 | JB982-77 I 22 Washer 3

23 | 40M3.3-700005 | ‘&riEdEskik Connector 1

24 |4AM3H-700005 |4cisigm Bolt 1

25 | 4M3H*700002 |3k 1311-430 Rubber pipe connector| 1

26 | 4M3H-700003 | BLiEHEL Connector 1

27 | GB5781-86 12 M8x16 Bolt 2

28 | GB93-87 #E 8 Washer 2

29 | 4M3H-700008 |4k Clip 1

30 | 3-10-20-07 [ Washer 2

31 | 3-60-00-27A REHL Connector 1

32 | 3-60-00-30A | &iEiEe Bolt 1

33 | JB982-77 $pE 27 Washer 1

-221-



	001
	002
	003
	004
	005
	006
	007
	008
	009
	010
	011
	012
	013
	014
	015
	016
	017
	018
	019
	020
	021
	022
	023
	024
	025
	026
	027
	028
	029
	030
	031
	032
	033
	034
	035
	036
	037
	038
	039
	040
	041
	042
	043
	044
	045
	046
	047
	048
	049
	050
	051
	052
	053
	054
	055
	056
	057
	058
	059
	060
	061
	062
	063
	064
	065
	066
	067
	068
	069
	070
	071
	072
	073
	074
	075
	076
	077
	078
	079
	080
	081
	082
	083
	084
	085
	086
	087
	088
	089
	090
	091
	092
	093
	094
	095
	096
	097
	098
	099
	100
	101
	102
	103
	104
	105
	106
	107
	108
	109
	110
	111
	112
	113
	114
	115
	116
	117
	118
	119
	120
	121
	122
	123
	124
	125
	126
	127
	128
	129
	130
	131
	132
	133
	134
	135
	136
	137
	138
	139
	140
	141
	142
	143
	144
	145
	146
	147
	148
	149
	150
	151
	152
	153
	154
	155
	156
	157
	158
	159
	160
	161
	162
	163
	164
	165
	166
	167
	168
	169
	170
	171
	172
	173
	174
	175
	176
	177
	178
	179
	180
	181
	182
	183
	184
	185
	186
	187
	188
	189
	190
	191
	192
	193
	194
	195
	196
	197
	198
	199
	200
	201
	202
	203
	204
	205
	206
	207
	208
	209
	210
	211
	212
	213
	214
	215
	216
	217
	218
	219
	220
	221
	222
	223
	224
	225
	226
	227
	228
	229
	230

